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Summary of Measurement Results

No. Test Case Clause in FCC rules Verdict

1 RF Power Output and Effective Radiated Power 2.1046 PASS
22.913(a)(5)

2 Occupied Bandwidth 2.1049 PASS
3 Band Edge Compliance 2.1051/22.917(a) PASS
4 Peak-to-Average Power Ratio ié?;;?)ms D01(5.7) PASS
5 Frequency Stability 2.1055/22.355 PASS
6 Spurious Emissions at Antenna Terminals 2.1051/22.917(a) PASS
7 Radiated Spurious Emission 2.1053/22.917 (a) PASS

Date of Testing: September 23, 2023 ~ October 12, 2023
Date of Sample Received: September 20, 2023

Note: PASS: The EUT complies with the essential requirements in the standard.

FAIL: The EUT does not comply with the essential requirements in the standard.
All indications of Pass/Fail in this report are opinions expressed by Eurofins TA Technology (Shanghai)
Co., Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties were
not taken into account and are published for informational purposes only.

2502FRA65G (Report No.: R2410A1618-R1) is a variant model of 23117RA68G (Report No.:
R2309A0986-R1).

ID difference between 2502FRA65G and 23117RA68G: battery cover and Deco

The difference is derived from the ID set: Rear main camera bracket,

Motherboard bracket, flash shield, lens, Plastic & metal ring size changes.

Compared with the 23117RA68G, the 2502FRA65G adds a charging IC: SC6601A (Southchip)
Compared with N6, N6R adds NFC chip (THN31FGB1N), supplier: Beijing Tsingteng
Microsystem Co., Ltd.

There is no additional test for variant in this report. Test values all duplicated from original
report (Report No.: R2309A0986-R1).

The detailed product change description please refers to the Difference Declaration Letter.
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1. Test Laboratory

1.1. Notes of the Test Report

This report shall not be reproduced in full or partial, without the written approval of Eurofins TA
Technology (Shanghai) Co., Ltd. The results documented in this report apply only to the tested
sample, under the conditions and modes of operation as described herein. Measurement
Uncertainties were not taken into account and are published for informational purposes only. This

report is written to support regulatory compliance of the applicable standards stated above.

1.2. Test Facility

FCC (Designation number: CN1179, Test Firm Registration Number: 446626)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications
Commission list of test facilities recognized to perform measurements.

A2LA (Certificate Number: 3857.01)

Eurofins TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform measurement.

1.3. Testing Location

Company: Eurofins TA Technology (Shanghai) Co., Ltd.

Address: Building 3, No.145, Jintang Rd, Pudong Shanghai, P.R.China
City: Shanghai

Post code: 201201

Country: P.R. China

Contact: Xu Kai

Telephone: +86-021-50791141/2/3

Fax: +86-021-50791141/2/3-8000

Website: https://www.eurofins.com/electrical-and-electronics

E-mail: Kain. Xu@cpt.eurofinscn.com
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2. General Description of Equipment Under Test

2.1. Applicant and Manufacturer Information

Applicant

Xiaomi Communications Co., Ltd.

Applicant address

#019, 9th Floor, Building 6, 33 Xi'erqi Middle Road, Haidian
District, Beijing, China, 100085

Manufacturer

Xiaomi Communications Co., Ltd.

Manufacturer address

#019, 9th Floor, Building 6, 33 Xi'erqi Middle Road, Haidian
District, Beijing, China, 100085

2.2. General Information

EUT Description

Model 2502FRAG5G
Corducteq | IME! 1: 863357060106127
N IMEI 2: 863357060106135
Original IMEI 1: 863357060105624
IMEI Radiated '
IMEI 2: 863357060105632
_ IMEI 1: 866213070041589
Variant
IMEI 2: 866213070041597
Hardware Version 135100N6R

Software Version

Xiaomi Hyper OS1.0

Antenna Type

PIFA Antenna

Antenna Gain

GSM 850; WCDMA Low Antenna -5.90 dBi
Band V; LTEBand 5 | Upper Antenna -8.20 dBi
Low Antenna -5.60 dBi
LTE Band 26 :
Upper Antenna -2.29 dBi

Test Mode(s)

GSM 850; WCDMA Band V; LTE Band 5/26;

Test Modulation

(GSM/GPRS) GMSK, (EGPRS) GMSK/ 8PSK;
(WCDMA) BPSK, QPSK,16QAM;
(LTE) QPSK, 16QAM, 64QAM;

GPRS Multislot Class 12

EGPRS Multislot Class 12

HSDPA UE Category 24

HSUPA UE Category 7

LTE Category 13
GSM 850 24.27 dBm

Maximum E.RP. WCDMA Band V 16.73 dBm
LTE Band 5 17.07 dBm
LTE Band 26 17.41 dBm

Rated Power Supply Voltage 3.89V

Operating Voltage

Minimum: 3.60V  Maximum: 4.48V

Eurofins TA Technology (Shanghai) Co., Ltd.
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RF Test Report Report No.: R2410A1618-R1
Operating Temperature Lowest: 0°C Highest: +40°C
Testing Temperature Lowest: -30°C Highest: +50°C
Band Tx (MHZz) Rx (MHz)
GSM850 824 ~ 849 869 ~ 894
Operating Frequency Range(s) WCDMA Band V 824 ~ 849 869 ~ 894
LTE Band 5 824 ~ 849 869 ~ 894
LTE Band 26 824 ~ 849 869 ~ 894

Note: 1. The EUT is sent from the applicant to Eurofins TA and the information of the EUT is declared
by the applicant.
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3. Applied Standards

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

Test standards:
FCC CFR 47 Part 22H (2023)
FCC CFR47 Part 2 (2023)

Reference standard:
ANSI C63.26-2015

KDB 971168 D01 Power Meas License Digital Systems v03r01
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4. Test Configuration

There is more than one SIM card slot, each one should be applied throughout the compliance test
respectively, and however, only the worst case (SIM 1) will be recorded in this report.

Radiated measurements are performed by rotating the EUT in three different orthogonal test planes.
EUT stand-up position (Z axis), lie-down position (X, Y axis). Receiver antenna polarization
(horizontal and vertical), the worst emission was found in position (Low Antenna: X axis, vertical
polarization for GSM/WCDMA and Y axis, horizontal polarization for LTE; Upper Antenna: Y axis,
horizontal polarization for GSM/WCDMA and X axis, vertical polarization for LTE) and the worst case
was recorded.

All mode and data rates and positions and RB size and modulations were investigated.
Subsequently, only the worst case emissions are reported.

The following testing in GSM/WCDMA/LTE is set based on the maximum RF Output Power.
Test modes are chosen to be reported as the worst case configuration below:

Modes/Modulation
Test items
GSM 850 WCDMA Band V
GSM RMC
RF Power Output and Effective Radiated power GPRS HSDPA/HSUPA
EGPRS DC-HSDPA/HSPA+
GSM
Occupied Bandwidth GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Band Edge Compliance GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Peak-to-Average Power Ratio GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
GSM
Frequency Stability GPRS(1Tx slot) RMC
EGPRS(1Tx slot)
Spurious Emissions at Antenna Terminals GSM RMC
Radiated Spurious Emission GSM RMC

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-001R
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Test modes are chosen as the worst case configuration below for LTE Band 5/26

RFpower | LITE5 | O | O | O | O o) o 0 o O |0|l0O|O
output and
Effective
Radiated LTE26 | O 0] O] O 0] 0] (0] (0] (0] 0] O|l0|O
power
Bandwidth | [TE26| O | O | O | O | O o) 0
Compliance | LITE26 | O 0] O | O 0] 0] (0]
Peak-to-Aver | | TE5 | 0 | O | O | O - 0 0
age Power
Ratio LTE26 | O 0] O | O 0] 0] (0]
Frequency LTE S5 (@] (@] (@] (o] - (@] (o]
Stability LTE26| O | O | O | O | O o) 0
Spurious | ks oo | o o . o)
Emissions at
Antenna
) LTE26 | O 0 0] 0]
Terminals
Radiated LTE 5 o) o)
Spurious
Emission LTE26 | O O
Note 1. The mark “O” means that this configuration is chosen for testing.
2. The mark “-” means that this configuration is not testing.
Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 9 of 114
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5. Test Case

5.1. RF Power Output and Effective Radiated Power

Ambient Condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the Base Station Simulator with a
known loss. The EUT is controlled by the Base Station Simulator test set to ensure max power
transmission with proper modulation.

ERP can then be calculated as follows:

EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
EIRP (dBm) = ERP (dBm) + 2.15 (dB).

Test Setup

RF cahle
EUT Base station Simulatar

Limits
No specific RF power output requirements in part 2.1046.

Rule Part 22.913(a)(5) specifies that "Mobile/portable stations are limited to 7 watts ERP”.
Limit <7 W (38.45 dBm)

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 0.4 dB for RF power output, k = 2, U= 1.19 dB for ERP.

Test Results

Refer to the section 6.1 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 10 of 114
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5.2. Occupied Bandwidth

Ambient Condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.
RBW is set to 21%EBW, VBW is set to 3x RBW.

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on

the following pages.

Test Setup

Spectrum

EUT

Splitter

Anahyzer

Base station Simulator

Limits

No specific occupied bandwidth requirements in part 2.1049.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U= 624Hz.

Test Results

Refer to the section 6.2 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R
This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.
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5.3. Band Edge Compliance

Ambient Condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
band edge of the lowest and highest channels were measured. The average detector is used.
RBW is setto =1%EBW, VBW is set to 3x RBW.

Spectrum analyzer plots are included on the following pages.

Test Setup

Spectrum
Anakyzer

EUT Splitter

Base station Simulator

Limits

Rule Part 22.917(a) specifies that “The power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10
log(P) dB.”

Limit -13 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U=0.684dB.

Test Results

Refer to the section 6.3 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 12 of 114
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5.4. Peak-to-Average Power Ratio (PAPR)

Ambient Condition

Temperature

Relative humidity

Pressure

23°C ~25°C

45%~50%

101.5kPa

Methods of Measurement

Measure the total peak power and record as Prk. And measure the total average power and record as
Pavg. Both the peak and average power levels must be expressed in the same logarithmic units (e.g.,

dBm). Determine the PAPR from:

PAPR (dB) = Ppy (dBm) - Payg (dBm).

Test Setup

EUT

Splitter

Spectrum
Analyzer

Base station Simulator

Limits

According to the Sec. 22.913(d), The peak-to-average ratio (PAR) of the transmission must not

exceed 13 dB.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k=2, U= 0.4 dB.

Test Results

Refer to the section 6.4 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R
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5.5. Frequency Stability

Ambient Condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

Frequency Stability (Temperature Variation)

The temperature inside the climate chamber is varied from -30°C to +50°C in 10°C step size,

(1) With all power removed, the temperature was decreased to 0°C and permitted to stabilize for
three hours.

(2) Measure the carrier frequency with the test equipment in a “call mode”. These measurements
should be made within 1 minute of powering up the mobile station, to prevent significant self
warming.

(3) Repeat the above measurements at 10°C increments from -30°C to +50°C. Allow at least 1.5
hours at each temperature, un-powered, before making measurements. Frequency Stability
(Voltage Variation)

The frequency stability shall be measured with variation of primary supply voltage as follows:
Primary Supply Voltage: The primary supply voltage is varied from 85% to 115% of the nominal
value for non hand-carried battery and AC powered equipment. For hand-carried,
battery-powered equipment, primary supply voltage is reduced to the battery operating end point
which shall be specified by the manufacturer.

This transceiver is specified to operate with an input voltage of between 3.6 V and 4.48 V, with a
nominal voltage of 3.89V.

Test Setup
‘Climate charnber ]I
|
| 2
: EUT ; Elas.e station
: | Simulator
I I
DC Power Supply
Limits

According to the Sec. 22.355, the frequency stability of the carrier shall be accurate to within 2.5 ppm
of the received frequency for mobile stations.

Limits <2.5ppm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k = 3, U= 0.01ppm.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 14 of 114
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Test Results

Refer to the section 6.5 of this report for test data.
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5.6. Spurious Emissions at Antenna Terminals

Ambient Condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
measurement is carried out using a spectrum analyzer. The spectrum analyzer scans from 9kHz to
the 10th harmonic of the carrier.

The peak detector is used.

RBW is set to 1 kHz (0.009MHz~ 0.15 MHz),

RBW is set to 10 kHz (0.15 MHz~ 30 MHz)

RBW is set to 100 kHz (30MHz~1000 MHz)

RBW is set to 1000 kHz (above 1000MHz)

Sweep is set to AUTO.

The modulation mode and RB allocation refer to section 5.1, using the maximum output power

configuration.
Test Setup
EUT Splitter Spectrum
Analyzer
Base station Simulator
Limits

Rule Part 22.917(a) specifies that “The power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10
log (P) dB.”

Limit -13 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 99.75% confidence level for the normal
distribution is with the coverage factor k = 1.96.

Frequency Uncertainty
9kHz-1GHz 0.684 dB
1GHz-20GHz 1.407 dB

Test Results

Refer to the section 6.6 of this report for test data.

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 16 of 114
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5.7. Radiated Spurious Emission

Ambient Condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

1. The testing follows FCC KDB 971168 v03r01 Section 5.8 and ANSI C63.26-2015.

2. Below 1GHz: The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3
meter away from the antenna. The maximal emission value is acquired by adjusting the antenna
height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m to 4 m, the
azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations Vertical (V)
and Horizontal (H). Above 1GHz: (Note: the FCC'’s permission to use 1.5m as an alternative per
TCBC Conf call of Dec. 2, 2014.) The EUT is placed on a turntable 1.5 meters above the ground in
the chamber, 3 meter away from the antenna. The maximal emission value is acquired by adjusting
the antenna height, polarisation and turntable azimuth. Normally, the height range of antenna is 1 m
to 4 m, the azimuth range of turntable is 0° to 360°, and the receive antenna has two polarizations
Vertical (V) and Horizontal (H).

3. A loop antenna, A log-periodic antenna or horn antenna shall be substituted in place of the EUT.
The log-periodic antenna will be driven by a signal generator and the level will be adjusted till the
same power value on the spectrum analyzer or receiver. The level of the spurious emissions can be
calculated through the level of the signal generator, cable loss, the gain of the substitution antenna
and the reading of the spectrum analyzer or receiver.

4. The EUT is then put into continuously transmitting mode at its maximum power level during the test.
Set Test Receiver or Spectrum RBW=100kHz, VBW=300kHz, and the maximum value of the receiver
should be recorded as (Pr).

5. The EUT shall be replaced by a substitution antenna. In the chamber, an substitution antenna for
the frequency band of interest is placed at the reference point of the chamber. An RF Signal source
for the frequency band of interest is connected to the substitution antenna with a cable that has been
constructed to not interfere with the radiation pattern of the antenna. A power (PMea) is applied to the
input of the substitution antenna, and adjust the level of the signal generator output until the value of
the receiver reach the previously recorded (Pr). The power of signal source (PMea) is recorded. The
test should be performed by rotating the test item and adjusting the receiving antenna polarization.

6. A amplifier should be connected to the Signal Source output port. And the cable should be connect
between the Amplifier and the Substitution Antenna. The cable loss (Pcl) ,the Substitution Antenna
Gain (Ga) and the Amplifier Gain (PAg) should be recorded after test.

7. The measurement results are obtained as described below:

Power (EIRP) = PMea - PAg - Pcl + Ga

The measurement results are amend as described below:

Power (EIRP) = PMea - Pcl + Ga

8. This value is EIRP since the measurement is calibrated using an antenna of known gain (2.15 dB)
and known input power. ERP can be calculated from EIRP by subtracting the gain of the dipole, ERP
= EIRP-2.15dB.

The modulation mode and RB allocation refer to section 5.1, using the maximum output power

Eurofins TA Technology (Shanghai) Co., Ltd. TA-MB-05-001R Page 17 of 114
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configuration.
Test Setup
9KHz~ 30MHz
Loop
antenna
- m
Turntable
EUT
s {;é‘ Spectrum
- I o : l Analyzer
Ground Plane Coaxial Cable ,-/
30MHz~ 1GHz
- ADHna
% )/'- ower
)
3m ;
Tumitable i L to 4m
EUT
0.8 | Spectrum
\_ I o L | | Analyzer
Ground Plane Coaxial Cable /
Above 1GHz
‘&" Antenna
| — Homn
: 311] ; / anfenma
' ‘ i _.(" T

Spectrum
Tumtabl{ - L\ malyze
26 [ e S\ .
i \
N o

Note: Area side: 2.4mX3.6m
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Limits
Rule Part 22.917(a) specifies that “The power of any emission outside of the authorized operating

frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10
log (P) Db.”

Limit -13 dBm

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 1.96, U= 3.55 Db.

Test Results

Refer to the section 6.7 of this report for test data.
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6. Test Result

6.1. RF Power Output and Effective Radiated Power

Low Antenna
Burst-conducted power ERP (dBm)
GSM 850 Channel/ Frequency (MHz) Channel/ Frequency (MHz)
128/824.2 | 190/836.6 | 251/848.8 | 128/824.2 | 190/836.6 | 251/848.8
GSM CS 32.26 32.30 32.32 24.21 24.25 24.27
1 Tx Slot 32.27 32.29 32.32 2422 24.24 24.27
2 Tx Slots 30.37 30.35 30.37 22.32 22.30 22.32
GPRS(GMSK)
3 Tx Slots 28.45 28.41 28.45 20.40 20.36 20.40
4 Tx Slots 27.34 27.32 27.32 19.29 19.27 19.27
1 Tx Slot 27.14 27.15 27.13 19.09 19.10 19.08
EGPRS 2 Tx Slots 23.93 23.97 23.96 15.88 15.92 15.91
(8PSK) 3 Tx Slots 21.75 21.80 21.76 13.7 13.75 13.71
4 Tx Slots 20.56 20.62 20.56 12.51 12.57 12.51
Conducted Power (dBm) ERP (dBm)
WCDMA Band V Channel/ Frequency (MHz) Channel/ Frequency (MHz)
4132/826.4 | 4183/836.6 | 4233/846.6 | 4132/826.4 | 4183/836.6 | 4233/846.6

RMC 12.2k 24.78 24.72 24.71 16.73 16.67 16.66
Subtest 1 24.20 24.14 24.13 16.15 16.09 16.08
HSDPA Subtest 2 2419 2413 2412 16.14 16.08 16.07
Subtest 3 23.68 23.62 23.61 15.63 15.57 15.56
Subtest 4 23.67 23.61 23.60 15.62 15.56 15.55
Subtest 1 23.16 23.10 23.09 15.11 15.05 15.04
Subtest 2 21.15 21.09 21.08 13.10 13.04 13.03
HSUPA Subtest 3 2213 22.08 22.07 14.08 14.03 14.02
Subtest 4 21.12 21.07 21.06 13.07 13.02 13.01
Subtest 5 24.61 24.56 24.55 16.56 16.51 16.50
Subtest 1 2412 24.08 24.05 16.07 16.03 16.00
DC-HSDPA Subtest 2 2411 24.07 24.04 16.06 16.02 15.99
Subtest 3 23.69 23.56 23.55 15.64 15.51 15.50
Subtest 4 23.68 23.55 23.54 15.63 15.50 15.49
HSPA+ 16QAM 22.27 22.23 22.22 14.22 14.18 1417
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RF Test Report Report No.: R2410A1618-R1
LTE Band 5
Bandwidth : » . Power
UL Channel RB Size RB Position Modulation ERP (dBm)
(MHz) (dBm)
14 20407 1 #0 QPSK 24 .96 16.91
14 20407 1 #Mid QPSK 25.04 16.99
14 20407 1 #Max QPSK 24.98 16.93
14 20407 3 #0 QPSK 24 .98 16.93
14 20407 3 #Mid QPSK 24.99 16.94
14 20407 3 #Max QPSK 24.99 16.94
14 20407 6 #0 QPSK 24.05 16.00
14 20407 1 #0 16QAM 23.88 15.83
14 20407 1 #Mid 16QAM 23.99 15.94
14 20407 1 #Max 16QAM 23.90 15.85
14 20407 3 #0 16QAM 24.09 16.04
14 20407 3 #Mid 16QAM 24.09 16.04
14 20407 3 #Max 16QAM 2412 16.07
14 20407 6 #0 16QAM 23.07 15.02
14 20525 1 #0 QPSK 24.83 16.78
14 20525 1 #Mid QPSK 24.88 16.83
14 20525 1 #Max QPSK 24.80 16.75
14 20525 3 #0 QPSK 24.87 16.82
14 20525 3 #Mid QPSK 24.88 16.83
14 20525 3 #Max QPSK 24.84 16.79
14 20525 6 #0 QPSK 23.98 15.93
14 20525 1 #0 16QAM 23.96 15.91
14 20525 1 #Mid 16QAM 24.00 15.95
14 20525 1 #Max 16QAM 23.96 15.91
14 20525 3 #0 16QAM 23.86 15.81
14 20525 3 #Mid 16QAM 23.88 15.83
14 20525 3 #Max 16QAM 23.86 15.81
14 20525 6 #0 16QAM 22.91 14.86
14 20643 1 #0 QPSK 24.86 16.81
14 20643 1 #Mid QPSK 24.90 16.85
14 20643 1 #Max QPSK 24.84 16.79
14 20643 3 #0 QPSK 24.85 16.80
14 20643 3 #Mid QPSK 24.88 16.83
14 20643 3 #Max QPSK 24.82 16.77
14 20643 6 #0 QPSK 23.92 15.87
14 20643 1 #0 16QAM 23.66 15.61
14 20643 1 #Mid 16QAM 23.68 15.63
14 20643 1 #Max 16QAM 23.65 15.60
14 20643 3 #0 16QAM 23.76 15.71
14 20643 3 #Mid 16QAM 23.78 15.73
14 20643 3 #Max 16QAM 23.76 15.71
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RF Test Report Report No.: R2410A1618-R1
14 20643 6 #0 16QAM 22.87 14.82
3 20415 1 #0 QPSK 24.76 16.71
3 20415 1 #Mid QPSK 24 .91 16.86
3 20415 1 #Max QPSK 24.88 16.83
3 20415 8 #0 QPSK 23.93 15.88
3 20415 8 #Mid QPSK 23.97 15.92
3 20415 8 #Max QPSK 23.96 15.91
3 20415 15 #0 QPSK 23.93 15.88
3 20415 1 #0 16QAM 23.52 15.47
3 20415 1 #Mid 16QAM 23.68 15.63
3 20415 1 #Max 16QAM 23.60 15.55
3 20415 8 #0 16QAM 22.91 14.86
3 20415 8 #Mid 16QAM 22.91 14.86
3 20415 8 #Max 16QAM 22.95 14.90
3 20415 15 #0 16QAM 22.92 14.87
3 20525 1 #0 QPSK 24.65 16.60
3 20525 1 #Mid QPSK 24.74 16.69
3 20525 1 #Max QPSK 24.63 16.58
3 20525 8 #0 QPSK 23.87 15.82
3 20525 8 #Mid QPSK 23.86 15.81
3 20525 8 #Max QPSK 23.88 15.83
3 20525 15 #0 QPSK 23.84 15.79
3 20525 1 #0 16QAM 23.79 15.74
3 20525 1 #Mid 16QAM 23.89 15.84
3 20525 1 #Max 16QAM 23.79 15.74
3 20525 8 #0 16QAM 22.85 14.80
3 20525 8 #Mid 16QAM 22.82 14.77
3 20525 8 #Max 16QAM 22.86 14.81
3 20525 15 #0 16QAM 22.79 14.74
3 20635 1 #0 QPSK 24.64 16.59
3 20635 1 #Mid QPSK 24.72 16.67
3 20635 1 #Max QPSK 24.61 16.56
3 20635 8 #0 QPSK 23.84 15.79
3 20635 8 #Mid QPSK 23.85 15.80
3 20635 8 #Max QPSK 23.83 15.78
3 20635 15 #0 QPSK 23.81 15.76
3 20635 1 #0 16QAM 23.70 15.65
3 20635 1 #Mid 16QAM 23.78 15.73
3 20635 1 #Max 16QAM 23.70 15.65
3 20635 8 #0 16QAM 22.81 14.76
3 20635 8 #Mid 16QAM 22.82 14.77
3 20635 8 #Max 16QAM 22.80 14.75
3 20635 15 #0 16QAM 22.69 14.64
5 20425 1 #0 QPSK 24.93 16.88
5 20425 1 #Mid QPSK 25.06 17.01
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RF Test Report Report No.: R2410A1618-R1
5 20425 1 #Max QPSK 24.90 16.85
5 20425 12 #0 QPSK 24.02 15.97
5 20425 12 #Mid QPSK 24.02 15.97
5 20425 12 #Max QPSK 24.05 16.00
5 20425 25 #0 QPSK 24.02 15.97
5 20425 1 #0 16QAM 24.16 16.11
5 20425 1 #Mid 16QAM 24.30 16.25
5 20425 1 #Max 16QAM 24.20 16.15
5 20425 12 #0 16QAM 23.04 14.99
5 20425 12 #Mid 16QAM 23.05 15.00
5 20425 12 #Max 16QAM 23.06 15.01
5 20425 25 #0 16QAM 23.05 15.00
5 20525 1 #0 QPSK 24.93 16.88
5 20525 1 #Mid QPSK 25.00 16.95
5 20525 1 #Max QPSK 24.90 16.85
5 20525 12 #0 QPSK 23.88 15.83
5 20525 12 #Mid QPSK 23.95 15.90
5 20525 12 #Max QPSK 23.95 15.90
5 20525 25 #0 QPSK 23.93 15.88
5 20525 1 #0 16QAM 24.15 16.10
5 20525 1 #Mid 16QAM 24.23 16.18
5 20525 1 #Max 16QAM 2412 16.07
5 20525 12 #0 16QAM 22.90 14.85
5 20525 12 #Mid 16QAM 22.87 14.82
5 20525 12 #Max 16QAM 22.88 14.83
5 20525 25 #0 16QAM 22.93 14.88
5 20625 1 #0 QPSK 24.90 16.85
5 20625 1 #Mid QPSK 25.08 17.03
5 20625 1 #Max QPSK 24.93 16.88
5 20625 12 #0 QPSK 23.94 15.89
5 20625 12 #Mid QPSK 23.91 15.86
5 20625 12 #Max QPSK 23.84 15.79
5 20625 25 #0 QPSK 23.87 15.82
5 20625 1 #0 16QAM 24.02 15.97
5 20625 1 #Mid 16QAM 2415 16.10
5 20625 1 #Max 16QAM 24.02 15.97
5 20625 12 #0 16QAM 22.88 14.83
5 20625 12 #Mid 16QAM 22.87 14.82
5 20625 12 #Max 16QAM 22.78 14.73
5 20625 25 #0 16QAM 22.86 14.81
10 20450 1 #0 QPSK 25.07 17.02
10 20450 1 #Mid QPSK 25.07 17.02
10 20450 1 #Max QPSK 24.95 16.90
10 20450 25 #0 QPSK 24.01 15.96
10 20450 25 #Mid QPSK 24.00 15.95
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RF Test Report Report No.: R2410A1618-R1
10 20450 25 #Max QPSK 24.04 15.99
10 20450 50 #0 QPSK 24.06 16.01
10 20450 1 #0 16QAM 24.27 16.22
10 20450 1 #Mid 16QAM 24.31 16.26
10 20450 1 #Max 16QAM 24.18 16.13
10 20450 25 #0 16QAM 23.06 15.01
10 20450 25 #Mid 16QAM 23.12 15.07
10 20450 25 #Max 16QAM 23.09 15.04
10 20450 50 #0 16QAM 23.04 14.99
10 20525 1 #0 QPSK 25.05 17.00
10 20525 1 #Mid QPSK 25.07 17.02
10 20525 1 #Max QPSK 24.99 16.94
10 20525 25 #0 QPSK 23.91 15.86
10 20525 25 #Mid QPSK 23.96 15.91
10 20525 25 #Max QPSK 23.95 15.90
10 20525 50 #0 QPSK 23.94 15.89
10 20525 1 #0 16QAM 24.21 16.16
10 20525 1 #Mid 16QAM 24.16 16.11
10 20525 1 #Max 16QAM 24.09 16.04
10 20525 25 #0 16QAM 22.95 14.90
10 20525 25 #Mid 16QAM 22.95 14.90
10 20525 25 #Max 16QAM 22.99 14.94
10 20525 50 #0 16QAM 22.92 14.87
10 20600 1 #0 QPSK 25.08 17.03
10 20600 1 #Mid QPSK 25.12 17.07
10 20600 1 #Max QPSK 25.08 17.03
10 20600 25 #0 QPSK 23.89 15.84
10 20600 25 #Mid QPSK 23.90 15.85
10 20600 25 #Max QPSK 23.84 15.79
10 20600 50 #0 QPSK 23.87 15.82
10 20600 1 #0 16QAM 23.87 15.82
10 20600 1 #Mid 16QAM 23.91 15.86
10 20600 1 #Max 16QAM 23.84 15.79
10 20600 25 #0 16QAM 22.93 14.88
10 20600 25 #Mid 16QAM 22.94 14.89
10 20600 25 #Max 16QAM 22.86 14.81
10 20600 50 #0 16QAM 22.85 14.80
14 20407 1 #0 64QAM 23.54 15.49
14 20407 1 #Mid 64QAM 23.66 15.61
14 20407 1 #Max 64QAM 23.59 15.54
14 20407 3 #0 64QAM 23.76 15.71
14 20407 3 #Mid 64QAM 23.77 15.72
1.4 20407 3 #Max 64QAM 23.80 15.75
14 20407 6 #0 64QAM 22.75 14.70
14 20525 1 #0 64QAM 23.62 15.57
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RF Test Report Report No.: R2410A1618-R1
14 20525 1 #Mid 64QAM 23.67 15.62
14 20525 1 #Max 64QAM 23.66 15.61
14 20525 3 #0 64QAM 23.53 15.48
14 20525 3 #Mid 64QAM 23.53 15.48
14 20525 3 #Max 64QAM 23.53 15.48
1.4 20525 6 #0 64QAM 22.59 14.54
1.4 20643 1 #0 64QAM 23.32 15.27
1.4 20643 1 #Mid 64QAM 23.35 15.30
1.4 20643 1 #Max 64QAM 23.33 15.28
14 20643 3 #0 64QAM 23.47 15.42
1.4 20643 3 #Mid 64QAM 23.46 15.41
14 20643 3 #Max 64QAM 23.42 15.37
14 20643 6 #0 64QAM 22.57 14.52
3 20415 1 #0 64QAM 23.56 15.51
3 20415 1 #Mid 64QAM 23.73 15.68
3 20415 1 #Max 64QAM 23.60 15.55
3 20415 8 #0 64QAM 22.61 14.56
3 20415 8 #Mid 64QAM 22.61 14.56
3 20415 8 #Max 64QAM 22.67 14.62
3 20415 15 #0 64QAM 22.61 14.56
3 20525 1 #0 64QAM 23.41 15.36
3 20525 1 #Mid 64QAM 23.47 15.42
3 20525 1 #Max 64QAM 23.40 15.35
3 20525 8 #0 64QAM 22.52 14.47
3 20525 8 #Mid 64QAM 22.50 14.45
3 20525 8 #Max 64QAM 22.52 14.47
3 20525 15 #0 64QAM 22.41 14.36
3 20635 1 #0 64QAM 23.15 15.10
3 20635 1 #Mid 64QAM 23.27 15.22
3 20635 1 #Max 64QAM 23.16 15.11
3 20635 8 #0 64QAM 22.48 14.43
3 20635 8 #Mid 64QAM 22.52 14.47
3 20635 8 #Max 64QAM 22.51 14.46
3 20635 15 #0 64QAM 22.50 14.45
5 20425 1 #0 64QAM 24.69 16.64
5 20425 1 #Mid 64QAM 24.84 16.79
5 20425 1 #Max 64QAM 24.71 16.66
5 20425 12 #0 64QAM 23.75 15.70
5 20425 12 #Mid 64QAM 23.74 15.69
5 20425 12 #Max 64QAM 23.72 15.67
5 20425 25 #0 64QAM 23.69 15.64
5 20525 1 #0 64QAM 24.58 16.53
5 20525 1 #Mid 64QAM 24.68 16.63
5 20525 1 #Max 64QAM 24.50 16.45
5 20525 12 #0 64QAM 23.59 15.54

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-001R

Page 25 of 114

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.




<% eurofins

RF Test Report Report No.: R2410A1618-R1
5 20525 12 #Mid 64QAM 23.61 15.56
5 20525 12 #Max 64QAM 23.60 15.55
5 20525 25 #0 64QAM 23.60 15.55
5 20625 1 #0 64QAM 2458 16.53
5 20625 1 #Mid 64QAM 24.71 16.66
5 20625 1 #Max 64QAM 2461 16.56
5 20625 12 #0 64QAM 2363 15.58
5 20625 12 #Mid 64QAM 23.56 15.51
5 20625 12 #Max 64QAM 23.54 15.49
5 20625 25 #0 64QAM 2357 15.52
10 20450 1 #0 64QAM 23.98 15.93
10 20450 1 #Mid 64QAM 23.99 15.94
10 20450 1 #Max 64QAM 23.88 15.83
10 20450 25 #0 64QAM 22.78 14.73
10 20450 25 #Mid 64QAM 22.80 14.75
10 20450 25 #Max 64QAM 22.80 14.75
10 20450 50 #0 64QAM 2273 14.68
10 20525 1 #0 64QAM 23.88 15.83
10 20525 1 #Mid 64QAM 23.83 15.78
10 20525 1 #Max 64QAM 23.77 15.72
10 20525 25 #0 64QAM 22.60 14.55
10 20525 25 #Mid 64QAM 22,63 14.58
10 20525 25 #Max 64QAM 22.68 14.63
10 20525 50 #0 64QAM 22,60 14.55
10 20600 1 #0 64QAM 2353 15.48
10 20600 1 #Mid 64QAM 23.60 15.55
10 20600 1 #Max 64QAM 2351 15.46
10 20600 25 #0 64QAM 2259 14.54
10 20600 25 #Mid 64QAM 22.60 14.55
10 20600 25 #Max 64QAM 2252 14.47
10 20600 50 #0 64QAM 2257 14.52
LTE Band 26
Ba(rl:::;’z";th UL Channel | RBSize | RBPosition | Modulation ':dogvrs; ERP (dBm)
14 26797 1 #0 QPSK 24.89 17.14
14 26797 1 #Mid QPSK 24.96 17.21
14 26797 1 #Max QPSK 2485 17.10
14 26797 3 #0 QPSK 24.97 17.22
14 26797 3 #Mid QPSK 24.96 17.21
14 26797 3 #Max QPSK 24.92 1717
14 26797 6 #0 QPSK 24.03 16.28
14 26797 1 #0 16QAM 24.01 16.26
14 26797 1 #Mid 16QAM 2411 16.36
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1.4 26797 1 #Max 16QAM 2410 16.35
1.4 26797 3 #0 16QAM 23.96 16.21
1.4 26797 3 #Mid 16QAM 23.93 16.18
1.4 26797 3 #Max 16QAM 23.96 16.21
1.4 26797 6 #0 16QAM 22.97 15.22
1.4 26915 1 #0 QPSK 24 .91 17.16
1.4 26915 1 #Mid QPSK 2492 1717
1.4 26915 1 #Max QPSK 2492 1717
1.4 26915 3 #0 QPSK 24.90 17.15
1.4 26915 3 #Mid QPSK 24.90 17.15
1.4 26915 3 #Max QPSK 24 .84 17.09
1.4 26915 6 #0 QPSK 23.96 16.21
1.4 26915 1 #0 16QAM 23.70 15.95
1.4 26915 1 #Mid 16QAM 23.71 15.96
1.4 26915 1 #Max 16QAM 23.69 15.94
1.4 26915 3 #0 16QAM 23.80 16.05
1.4 26915 3 #Mid 16QAM 23.79 16.04
1.4 26915 3 #Max 16QAM 23.78 16.03
1.4 26915 6 #0 16QAM 22.93 15.18
1.4 27033 1 #0 QPSK 24.90 17.15
1.4 27033 1 #Mid QPSK 24.96 17.21
1.4 27033 1 #Max QPSK 24 .91 17.16
1.4 27033 3 #0 QPSK 24 .84 17.09
1.4 27033 3 #Mid QPSK 24 .85 17.10
1.4 27033 3 #Max QPSK 24 .85 17.10
1.4 27033 6 #0 QPSK 23.92 16.17
1.4 27033 1 #0 16QAM 23.76 16.01
1.4 27033 1 #Mid 16QAM 23.86 16.11
1.4 27033 1 #Max 16QAM 23.77 16.02
1.4 27033 3 #0 16QAM 23.97 16.22
1.4 27033 3 #Mid 16QAM 23.98 16.23
1.4 27033 3 #Max 16QAM 23.99 16.24
1.4 27033 6 #0 16QAM 22.92 15617

3 26805 1 #0 QPSK 24.70 16.95

3 26805 1 #Mid QPSK 24 .82 17.07

3 26805 1 #Max QPSK 2472 16.97

3 26805 8 #0 QPSK 23.94 16.19

3 26805 8 #Mid QPSK 23.94 16.19

3 26805 8 #Max QPSK 23.98 16.23

3 26805 15 #0 QPSK 23.95 16.20

3 26805 1 #0 16QAM 23.87 16.12

3 26805 1 #Mid 16QAM 24.04 16.29

3 26805 1 #Max 16QAM 23.92 16.17

3 26805 8 #0 16QAM 22.94 15.19

3 26805 8 #Mid 16QAM 22.95 15.20

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-001R

Page 27 of 114

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.




<% eurofins

RF Test Report Report No.: R2410A1618-R1
3 26805 8 #Max 16QAM 22.96 15.21
3 26805 15 #0 16QAM 22.87 156.12
3 26915 1 #0 QPSK 24.69 16.94
3 26915 1 #Mid QPSK 24.76 17.01
3 26915 1 #Max QPSK 24.65 16.90
3 26915 8 #0 QPSK 23.87 16.12
3 26915 8 #Mid QPSK 23.89 16.14
3 26915 8 #Max QPSK 23.93 16.18
3 26915 15 #0 QPSK 23.86 16.11
3 26915 1 #0 16QAM 23.74 15.99
3 26915 1 #Mid 16QAM 23.83 16.08
3 26915 1 #Max 16QAM 23.68 15.93
3 26915 8 #0 16QAM 22.85 15.10
3 26915 8 #Mid 16QAM 22.83 15.08
3 26915 8 #Max 16QAM 22.83 15.08
3 26915 15 #0 16QAM 22.72 14.97
3 27025 1 #0 QPSK 24.66 16.91
3 27025 1 #Mid QPSK 24 .85 17.10
3 27025 1 #Max QPSK 2475 17.00
3 27025 8 #0 QPSK 23.85 16.10
3 27025 8 #Mid QPSK 23.85 16.10
3 27025 8 #Max QPSK 23.86 16.11
3 27025 15 #0 QPSK 23.85 16.10
3 27025 1 #0 16QAM 23.41 15.66
3 27025 1 #Mid 16QAM 23.57 15.82
3 27025 1 #Max 16QAM 23.48 15.73
3 27025 8 #0 16QAM 22.84 15.09
3 27025 8 #Mid 16QAM 22.82 15.07
3 27025 8 #Max 16QAM 22.83 15.08
3 27025 15 #0 16QAM 22.81 15.06
5 26815 1 #0 QPSK 25.01 17.26
5 26815 1 #Mid QPSK 25.11 17.36
5 26815 1 #Max QPSK 24.98 17.23
5 26815 12 #0 QPSK 23.99 16.24
5 26815 12 #Mid QPSK 24.04 16.29
5 26815 12 #Max QPSK 24.02 16.27
5 26815 25 #0 QPSK 24.03 16.28
5 26815 1 #0 16QAM 24.23 16.48
5 26815 1 #Mid 16QAM 24 .33 16.58
5 26815 1 #Max 16QAM 2419 16.44
5 26815 12 #0 16QAM 22.99 15.24
5 26815 12 #Mid 16QAM 23.00 15.25
5 26815 12 #Max 16QAM 22.97 15.22
5 26815 25 #0 16QAM 23.05 15.30
5 26915 1 #0 QPSK 24 .98 17.23
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5 26915 1 #Mid QPSK 25.05 17.30
5 26915 1 #Max QPSK 24.95 17.20
5 26915 12 #0 QPSK 23.92 16.17
5 26915 12 #Mid QPSK 23.95 16.20
5 26915 12 #Max QPSK 23.92 16.17
5 26915 25 #0 QPSK 23.94 16.19
5 26915 1 #0 16QAM 24.05 16.30
5 26915 1 #Mid 16QAM 2416 16.41
5 26915 1 #Max 16QAM 24.08 16.33
5 26915 12 #0 16QAM 22.87 15.12
5 26915 12 #Mid 16QAM 22.88 15.13
5 26915 12 #Max 16QAM 22.91 15.16
5 26915 25 #0 16QAM 22.92 15617
5 27015 1 #0 QPSK 24.88 1713
5 27015 1 #Mid QPSK 24.99 17.24
5 27015 1 #Max QPSK 24.89 1714
5 27015 12 #0 QPSK 23.91 16.16
5 27015 12 #Mid QPSK 23.96 16.21
5 27015 12 #Max QPSK 23.85 16.10
5 27015 25 #0 QPSK 23.91 16.16
5 27015 1 #0 16QAM 24.09 16.34
5 27015 1 #Mid 16QAM 24.20 16.45
5 27015 1 #Max 16QAM 24.07 16.32
5 27015 12 #0 16QAM 22.97 15.22
5 27015 12 #Mid 16QAM 22.95 15.20
5 27015 12 #Max 16QAM 22.88 15.13
5 27015 25 #0 16QAM 22.91 15.16
10 26840 1 #0 QPSK 25.16 17.41
10 26840 1 #Mid QPSK 25.16 17.41
10 26840 1 #Max QPSK 25.08 17.33
10 26840 25 #0 QPSK 24.02 16.27
10 26840 25 #Mid QPSK 24.04 16.29
10 26840 25 #Max QPSK 23.97 16.22
10 26840 50 #0 QPSK 24.05 16.30
10 26840 1 #0 16QAM 23.93 16.18
10 26840 1 #Mid 16QAM 23.97 16.22
10 26840 1 #Max 16QAM 23.85 16.10
10 26840 25 #0 16QAM 23.07 15.32
10 26840 25 #Mid 16QAM 23.05 15.30
10 26840 25 #Max 16QAM 22.99 15.24
10 26840 50 #0 16QAM 23.00 15.25
10 26915 1 #0 QPSK 25.04 17.29
10 26915 1 #Mid QPSK 25.03 17.28
10 26915 1 #Max QPSK 25.00 17.25
10 26915 25 #0 QPSK 23.90 16.15
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<% eurofins

RF Test Report Report No.: R2410A1618-R1
10 26915 25 #Mid QPSK 23.93 16.18
10 26915 25 #Max QPSK 23.96 16.21
10 26915 50 #0 QPSK 23.95 16.20
10 26915 1 #0 16QAM 24 .26 16.51
10 26915 1 #Mid 16QAM 24.23 16.48
10 26915 1 #Max 16QAM 2416 16.41
10 26915 25 #0 16QAM 22.97 15.22
10 26915 25 #Mid 16QAM 23.01 15.26
10 26915 25 #Max 16QAM 22.98 15.23
10 26915 50 #0 16QAM 22.92 15.17
10 26990 1 #0 QPSK 25.04 17.29
10 26990 1 #Mid QPSK 25.04 17.29
10 26990 1 #Max QPSK 25.03 17.28
10 26990 25 #0 QPSK 23.97 16.22
10 26990 25 #Mid QPSK 23.97 16.22
10 26990 25 #Max QPSK 23.81 16.06
10 26990 50 #0 QPSK 23.91 16.16
10 26990 1 #0 16QAM 2412 16.37
10 26990 1 #Mid 16QAM 2418 16.43
10 26990 1 #Max 16QAM 2416 16.41
10 26990 25 #0 16QAM 23.00 15.25
10 26990 25 #Mid 16QAM 23.00 15.25
10 26990 25 #Max 16QAM 22.84 15.09
10 26990 50 #0 16QAM 22.89 15.14
15 26865 1 #0 QPSK 25.07 17.32
15 26865 1 #Mid QPSK 25.14 17.39
15 26865 1 #Max QPSK 2492 1717
15 26865 36 #0 QPSK 24.08 16.33
15 26865 36 #Mid QPSK 24.06 16.31
15 26865 36 #Max QPSK 24.06 16.31
15 26865 75 #0 QPSK 24.08 16.33
15 26865 1 #0 16QAM 2419 16.44
15 26865 1 #Mid 16QAM 24 .21 16.46
15 26865 1 #Max 16QAM 24.01 16.26
15 26865 36 #0 16QAM 23.02 15.27
15 26865 36 #Mid 16QAM 23.02 15.27
15 26865 36 #Max 16QAM 22.99 15.24
15 26865 75 #0 16QAM 23.01 15.26
15 26915 1 #0 QPSK 25.07 17.32
15 26915 1 #Mid QPSK 25.16 17.41
15 26915 1 #Max QPSK 25.07 17.32
15 26915 36 #0 QPSK 24.01 16.26
15 26915 36 #Mid QPSK 24.00 16.25
15 26915 36 #Max QPSK 24.03 16.28
15 26915 75 #0 QPSK 24.08 16.33
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<% eurofins

RF Test Report Report No.: R2410A1618-R1

15 26915 1 #0 16QAM 24.05 16.30
15 26915 1 #Mid 16QAM 24.05 16.30
15 26915 1 #Max 16QAM 23.96 16.21
15 26915 36 #0 16QAM 22.98 15.23
15 26915 36 #Mid 16QAM 22.98 15.23
15 26915 36 #Max 16QAM 22.96 15.21
15 26915 75 #0 16QAM 23.00 15.25
15 26965 1 #0 QPSK 2497 17.22
15 26965 1 #Mid QPSK 25.05 17.30
15 26965 1 #Max QPSK 24 .97 17.22
15 26965 36 #0 QPSK 23.94 16.19
15 26965 36 #Mid QPSK 23.96 16.21
15 26965 36 #Max QPSK 23.92 16.17
15 26965 75 #0 QPSK 23.96 16.21
15 26965 1 #0 16QAM 2416 16.41
15 26965 1 #Mid 16QAM 24.26 16.51
15 26965 1 #Max 16QAM 2416 16.41
15 26965 36 #0 16QAM 22.93 15.18
15 26965 36 #Mid 16QAM 22.92 15617
15 26965 36 #Max 16QAM 22.87 15.12
15 26965 75 #0 16QAM 22.92 15617
1.4 26797 1 #0 64QAM 23.72 15.97
1.4 26797 1 #Mid 64QAM 23.78 16.03
1.4 26797 1 #Max 64QAM 23.73 15.98
1.4 26797 3 #0 64QAM 23.63 15.88
1.4 26797 3 #Mid 64QAM 23.63 15.88
1.4 26797 3 #Max 64QAM 23.64 15.89
1.4 26797 6 #0 64QAM 22.68 14.93
1.4 26915 1 #0 64QAM 23.36 15.61
1.4 26915 1 #Mid 64QAM 23.39 15.64
1.4 26915 1 #Max 64QAM 23.40 15.65
1.4 26915 3 #0 64QAM 23.50 15.75
1.4 26915 3 #Mid 64QAM 23.49 15.74
1.4 26915 3 #Max 64QAM 23.45 15.70
1.4 26915 6 #0 64QAM 22.64 14.89
1.4 27033 1 #0 64QAM 23.46 15.71
1.4 27033 1 #Mid 64QAM 23.53 15.78
1.4 27033 1 #Max 64QAM 23.48 15.73
1.4 27033 3 #0 64QAM 23.64 15.89
1.4 27033 3 #Mid 64QAM 23.65 15.90
1.4 27033 3 #Max 64QAM 23.67 15.92
1.4 27033 6 #0 64QAM 22.61 14.86
3 26805 1 #0 64QAM 23.23 15.48
3 26805 1 #Mid 64QAM 23.38 15.63
3 26805 1 #Max 64QAM 23.23 15.48
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<% eurofins

RF Test Report Report No.: R2410A1618-R1
3 26805 8 #0 64QAM 22.63 14.88
3 26805 8 #Mid 64QAM 22.62 14.87
3 26805 8 #Max 64QAM 22.67 14.92
3 26805 15 #0 64QAM 22.65 14.90
3 26915 1 #0 64QAM 23.44 15.69
3 26915 1 #Mid 64QAM 23.61 15.86
3 26915 1 #Max 64QAM 23.48 15.73
3 26915 8 #0 64QAM 22.50 14.75
3 26915 8 #Mid 64QAM 22.49 14.74
3 26915 8 #Max 64QAM 22.56 14.81
3 26915 15 #0 64QAM 22.54 14.79
3 27025 1 #0 64QAM 23.48 15.73
3 27025 1 #Mid 64QAM 23.56 15.81
3 27025 1 #Max 64QAM 23.48 15.73
3 27025 8 #0 64QAM 22.52 14.77
3 27025 8 #Mid 64QAM 22.53 14.78
3 27025 8 #Max 64QAM 22.52 14.77
3 27025 15 #0 64QAM 22.38 14.63
5 26815 1 #0 64QAM 24.66 16.91
5 26815 1 #Mid 64QAM 24.79 17.04
5 26815 1 #Max 64QAM 24.59 16.84
5 26815 12 #0 64QAM 23.72 15.97
5 26815 12 #Mid 64QAM 23.71 15.96
5 26815 12 #Max 64QAM 23.71 15.96
5 26815 25 #0 64QAM 23.71 15.96
5 26915 1 #0 64QAM 24.60 16.85
5 26915 1 #Mid 64QAM 24.69 16.94
5 26915 1 #Max 64QAM 24 .58 16.83
5 26915 12 #0 64QAM 23.63 15.88
5 26915 12 #Mid 64QAM 23.59 15.84
5 26915 12 #Max 64QAM 23.61 15.86
5 26915 25 #0 64QAM 23.62 15.87
5 27015 1 #0 64QAM 24.63 16.88
5 27015 1 #Mid 64QAM 2473 16.98
5 27015 1 #Max 64QAM 24.66 16.91
5 27015 12 #0 64QAM 23.66 15.91
5 27015 12 #Mid 64QAM 23.66 15.91
5 27015 12 #Max 64QAM 23.57 15.82
5 27015 25 #0 64QAM 23.61 15.86
10 26840 1 #0 64QAM 23.97 16.22
10 26840 1 #Mid 64QAM 23.99 16.24
10 26840 1 #Max 64QAM 23.89 16.14
10 26840 25 #0 64QAM 22.83 15.08
10 26840 25 #Mid 64QAM 22.81 15.06
10 26840 25 #Max 64QAM 22.79 15.04

Eurofins TA Technology (Shanghai) Co., Ltd.

TA-MB-05-001R

Page 32 of 114

This report shall not be reproduced except in full, without the written approval of Eurofins TA Technology (Shanghai) Co., Ltd.




<% eurofins

RF Test Report Report No.: R2410A1618-R1
10 26840 50 #0 64QAM 22.73 14.98
10 26915 1 #0 64QAM 23.87 16.12
10 26915 1 #Mid 64QAM 23.86 16.11
10 26915 1 #Max 64QAM 23.80 16.05
10 26915 25 #0 64QAM 22.67 14.92
10 26915 25 #Mid 64QAM 22.66 14.91
10 26915 25 #Max 64QAM 22.67 14.92
10 26915 50 #0 64QAM 22.60 14.85
10 26990 1 #0 64QAM 23.57 15.82
10 26990 1 #Mid 64QAM 23.66 15.91
10 26990 1 #Max 64QAM 23.56 15.81
10 26990 25 #0 64QAM 22.64 14.89
10 26990 25 #Mid 64QAM 22.66 14.91
10 26990 25 #Max 64QAM 22.55 14.80
10 26990 50 #0 64QAM 22.59 14.84
15 26865 1 #0 64QAM 23.73 15.98
15 26865 1 #Mid 64QAM 23.82 16.07
15 26865 1 #Max 64QAM 23.59 15.84
15 26865 36 #0 64QAM 22.75 15.00
15 26865 36 #Mid 64QAM 22.76 15.01
15 26865 36 #Max 64QAM 22.66 14.91
15 26865 75 #0 64QAM 22.73 14.98
15 26915 1 #0 64QAM 23.93 16.18
15 26915 1 #Mid 64QAM 23.94 16.19
15 26915 1 #Max 64QAM 23.84 16.09
15 26915 36 #0 64QAM 22.66 14.91
15 26915 36 #Mid 64QAM 22.65 14.90
15 26915 36 #Max 64QAM 22.66 14.91
15 26915 75 #0 64QAM 22.69 14.94
15 26965 1 #0 64QAM 23.76 16.01
15 26965 1 #Mid 64QAM 23.88 16.13
15 26965 1 #Max 64QAM 23.79 16.04
15 26965 36 #0 64QAM 22.58 14.83
15 26965 36 #Mid 64QAM 22.56 14.81
15 26965 36 #Max 64QAM 22.52 14.77
15 26965 75 #0 64QAM 22.63 14.88
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<% eurofins

RF Test Report Report No.: R2410A1618-R1
Upper Antenna
Burst-conducted power ERP (dBm)
GSM 850 Channel/ Frequency (MHz) Channel/ Frequency (MHz)
128/824.2 | 190/836.6 | 251/848.8 | 128/824.2 | 190/836.6 | 251/848.8
GSM CS 31.10 31.09 31.02 20.75 20.74 20.67
1 Tx Slot 31.10 31.04 30.98 20.75 20.69 20.63
2 Tx Slots 29.36 29.37 29.36 19.01 19.02 19.01
GPRS(GMSK)
3 Tx Slots 27.47 27.50 27.52 17.12 17.15 17.17
4 Tx Slots 26.38 26.42 26.41 16.03 16.07 16.06
1 Tx Slot 26.14 26.12 26.17 15.79 15.77 15.82
EGPRS 2 Tx Slots 22.94 22.81 23.04 12.59 12.46 12.69
(8PSK) 3 Tx Slots 20.64 20.75 20.81 10.29 10.40 10.46
4 Tx Slots 19.61 19.59 19.44 9.26 9.24 9.09
Conducted Power (dBm) ERP (dBm)
WCDMA Band V Channel/ Frequency (MHz) Channel/ Frequency (MHz)
4132/826.4 | 4183/836.6 | 4233/846.6 | 4132/826.4 | 4183/836.6 | 4233/846.6

RMC 12.2k 24.06 24.02 23.98 13.71 13.67 13.63
Subtest 1 23.48 23.44 23.40 13.13 13.09 13.05
HSDPA Subtest 2 23.47 23.43 23.39 13.12 13.08 13.04
Subtest 3 22.96 22.92 22.88 12.61 12.57 12.53
Subtest 4 22.95 22.91 22.87 12.60 12.56 12.52
Subtest 1 2244 22.40 22.36 12.09 12.05 12.01
Subtest 2 20.43 20.39 20.35 10.08 10.04 10.00
HSUPA Subtest 3 21.41 21.38 21.34 11.06 11.03 10.99
Subtest 4 20.40 20.37 20.33 10.05 10.02 9.98
Subtest 5 23.89 23.86 23.82 13.54 13.51 13.47
Subtest 1 23.40 23.38 23.32 13.05 13.03 12.97
DC-HSDPA Subtest 2 23.39 23.37 23.31 13.04 13.02 12.96
Subtest 3 22.97 22.86 22.82 12.62 12.51 12.47
Subtest 4 22.96 22.85 22.81 12.61 12.50 12.46
HSPA+ 16QAM 21.55 21.53 21.49 11.20 11.18 11.14
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<% eurofins

RF Test Report Report No.: R2410A1618-R1
LTE Band 5
Bandwidth : » . Power
UL Channel RB Size RB Position Modulation ERP (dBm)
(MHz) (dBm)
14 20407 1 #0 QPSK 24.44 14.09
14 20407 1 #Mid QPSK 24.54 14.19
14 20407 1 #Max QPSK 24.48 14.13
14 20407 3 #0 QPSK 24.47 14.12
14 20407 3 #Mid QPSK 24.49 14.14
14 20407 3 #Max QPSK 24.47 14.12
14 20407 6 #0 QPSK 23.53 13.18
14 20407 1 #0 16QAM 23.38 13.03
14 20407 1 #Mid 16QAM 23.47 13.12
14 20407 1 #Max 16QAM 23.38 13.03
14 20407 3 #0 16QAM 23.60 13.25
14 20407 3 #Mid 16QAM 23.59 13.24
14 20407 3 #Max 16QAM 23.61 13.26
14 20407 6 #0 16QAM 22.57 12.22
14 20525 1 #0 QPSK 24.30 13.95
14 20525 1 #Mid QPSK 24.35 14.00
14 20525 1 #Max QPSK 24.30 13.95
14 20525 3 #0 QPSK 24.37 14.02
14 20525 3 #Mid QPSK 24.37 14.02
14 20525 3 #Max QPSK 24.35 14.00
14 20525 6 #0 QPSK 23.48 13.13
14 20525 1 #0 16QAM 23.41 13.06
14 20525 1 #Mid 16QAM 23.50 13.15
14 20525 1 #Max 16QAM 23.46 13.11
14 20525 3 #0 16QAM 23.35 13.00
14 20525 3 #Mid 16QAM 23.33 12.98
14 20525 3 #Max 16QAM 23.34 12.99
14 20525 6 #0 16QAM 22.41 12.06
14 20643 1 #0 QPSK 24.32 13.97
14 20643 1 #Mid QPSK 24.37 14.02
14 20643 1 #Max QPSK 24.34 13.99
14 20643 3 #0 QPSK 24.34 13.99
14 20643 3 #Mid QPSK 24.34 13.99
14 20643 3 #Max QPSK 24.30 13.95
14 20643 6 #0 QPSK 23.42 13.07
14 20643 1 #0 16QAM 23.12 12.77
14 20643 1 #Mid 16QAM 23.14 12.79
14 20643 1 #Max 16QAM 23.12 12.77
14 20643 3 #0 16QAM 23.24 12.89
14 20643 3 #Mid 16QAM 23.24 12.89
14 20643 3 #Max 16QAM 23.21 12.86
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<% eurofins

RF Test Report Report No.: R2410A1618-R1
14 20643 6 #0 16QAM 22.38 12.03
3 20415 1 #0 QPSK 2417 13.82
3 20415 1 #Mid QPSK 24.22 13.87
3 20415 1 #Max QPSK 2415 13.80
3 20415 8 #0 QPSK 23.43 13.08
3 20415 8 #Mid QPSK 23.43 13.08
3 20415 8 #Max QPSK 23.45 13.10
3 20415 15 #0 QPSK 23.42 13.07
3 20415 1 #0 16QAM 23.45 13.10
3 20415 1 #Mid 16QAM 23.57 13.22
3 20415 1 #Max 16QAM 23.51 13.16
3 20415 8 #0 16QAM 22.42 12.07
3 20415 8 #Mid 16QAM 22.45 12.10
3 20415 8 #Max 16QAM 22.45 12.10
3 20415 15 #0 16QAM 22.41 12.06
3 20525 1 #0 QPSK 2411 13.76
3 20525 1 #Mid QPSK 2417 13.82
3 20525 1 #Max QPSK 24.08 13.73
3 20525 8 #0 QPSK 23.38 13.03
3 20525 8 #Mid QPSK 23.35 13.00
3 20525 8 #Max QPSK 23.38 13.03
3 20525 15 #0 QPSK 23.36 13.01
3 20525 1 #0 16QAM 23.32 12.97
3 20525 1 #Mid 16QAM 23.38 13.03
3 20525 1 #Max 16QAM 23.29 12.94
3 20525 8 #0 16QAM 22.29 11.94
3 20525 8 #Mid 16QAM 22.33 11.98
3 20525 8 #Max 16QAM 22.33 11.98
3 20525 15 #0 16QAM 22.23 11.88
3 20635 1 #0 QPSK 2411 13.76
3 20635 1 #Mid QPSK 24.26 13.91
3 20635 1 #Max QPSK 2417 13.82
3 20635 8 #0 QPSK 23.31 12.96
3 20635 8 #Mid QPSK 23.32 12.97
3 20635 8 #Max QPSK 23.29 12.94
3 20635 15 #0 QPSK 23.29 12.94
3 20635 1 #0 16QAM 23.00 12.65
3 20635 1 #Mid 16QAM 23.16 12.81
3 20635 1 #Max 16QAM 23.02 12.67
3 20635 8 #0 16QAM 22.29 11.94
3 20635 8 #Mid 16QAM 22.28 11.93
3 20635 8 #Max 16QAM 22.30 11.95
3 20635 15 #0 16QAM 22.30 11.95
5 20425 1 #0 QPSK 24.45 14.10
5 20425 1 #Mid QPSK 24.66 14.31
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<% eurofins

RF Test Report Report No.: R2410A1618-R1
5 20425 1 #Max QPSK 24.47 14.12
5 20425 12 #0 QPSK 23.53 13.18
5 20425 12 #Mid QPSK 23.57 13.22
5 20425 12 #Max QPSK 23.54 13.19
5 20425 25 #0 QPSK 23.53 13.18
5 20425 1 #0 16QAM 23.75 13.40
5 20425 1 #Mid 16QAM 23.84 13.49
5 20425 1 #Max 16QAM 23.72 13.37
5 20425 12 #0 16QAM 22.51 12.16
5 20425 12 #Mid 16QAM 22.50 12.15
5 20425 12 #Max 16QAM 22.52 1217
5 20425 25 #0 16QAM 22.55 12.20
5 20525 1 #0 QPSK 24.44 14.09
5 20525 1 #Mid QPSK 24.55 14.20
5 20525 1 #Max QPSK 24.41 14.06
5 20525 12 #0 QPSK 23.46 13.11
5 20525 12 #Mid QPSK 23.44 13.09
5 20525 12 #Max QPSK 23.43 13.08
5 20525 25 #0 QPSK 23.42 13.07
5 20525 1 #0 16QAM 23.59 13.24
5 20525 1 #Mid 16QAM 23.68 13.33
5 20525 1 #Max 16QAM 23.53 13.18
5 20525 12 #0 16QAM 22.34 11.99
5 20525 12 #Mid 16QAM 22.35 12.00
5 20525 12 #Max 16QAM 22.33 11.98
5 20525 25 #0 16QAM 22.39 12.04
5 20625 1 #0 QPSK 24.31 13.96
5 20625 1 #Mid QPSK 24.48 14.13
5 20625 1 #Max QPSK 24.27 13.92
5 20625 12 #0 QPSK 23.40 13.05
5 20625 12 #Mid QPSK 23.37 13.02
5 20625 12 #Max QPSK 23.33 12.98
5 20625 25 #0 QPSK 23.38 13.03
5 20625 1 #0 16QAM 23.56 13.21
5 20625 1 #Mid 16QAM 23.68 13.33
5 20625 1 #Max 16QAM 23.51 13.16
5 20625 12 #0 16QAM 22.40 12.05
5 20625 12 #Mid 16QAM 22.37 12.02
5 20625 12 #Max 16QAM 22.34 11.99
5 20625 25 #0 16QAM 22.41 12.06
10 20450 1 #0 QPSK 24.56 14.21
10 20450 1 #Mid QPSK 24.57 14.22
10 20450 1 #Max QPSK 24.49 14.14
10 20450 25 #0 QPSK 23.50 13.15
10 20450 25 #Mid QPSK 23.51 13.16
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<% eurofins

RF Test Report Report No.: R2410A1618-R1
10 20450 25 #Max QPSK 23.52 13.17
10 20450 50 #0 QPSK 23.55 13.20
10 20450 1 #0 16QAM 23.81 13.46
10 20450 1 #Mid 16QAM 23.79 13.44
10 20450 1 #Max 16QAM 23.67 13.32
10 20450 25 #0 16QAM 22.61 12.26
10 20450 25 #Mid 16QAM 22.61 12.26
10 20450 25 #Max 16QAM 22.61 12.26
10 20450 50 #0 16QAM 22.54 1219
10 20525 1 #0 QPSK 24.56 14.21
10 20525 1 #Mid QPSK 24.52 1417
10 20525 1 #Max QPSK 24.47 14.12
10 20525 25 #0 QPSK 23.41 13.06
10 20525 25 #Mid QPSK 23.42 13.07
10 20525 25 #Max QPSK 23.48 13.13
10 20525 50 #0 QPSK 23.46 13.11
10 20525 1 #0 16QAM 23.66 13.31
10 20525 1 #Mid 16QAM 23.64 13.29
10 20525 1 #Max 16QAM 23.61 13.26
10 20525 25 #0 16QAM 22.45 12.10
10 20525 25 #Mid 16QAM 22.44 12.09
10 20525 25 #Max 16QAM 22.46 12.11
10 20525 50 #0 16QAM 22.41 12.06
10 20600 1 #0 QPSK 24.55 14.20
10 20600 1 #Mid QPSK 24.59 14.24
10 20600 1 #Max QPSK 24.55 14.20
10 20600 25 #0 QPSK 23.42 13.07
10 20600 25 #Mid QPSK 23.45 13.10
10 20600 25 #Max QPSK 23.33 12.98
10 20600 50 #0 QPSK 23.43 13.08
10 20600 1 #0 16QAM 23.34 12.99
10 20600 1 #Mid 16QAM 23.41 13.06
10 20600 1 #Max 16QAM 23.31 12.96
10 20600 25 #0 16QAM 22.45 12.10
10 20600 25 #Mid 16QAM 22.46 12.11
10 20600 25 #Max 16QAM 22.36 12.01
10 20600 50 #0 16QAM 22.39 12.04
14 20407 1 #0 64QAM 22.88 12.53
14 20407 1 #Mid 64QAM 22.99 12.64
14 20407 1 #Max 64QAM 22.95 12.60
14 20407 3 #0 64QAM 23.12 12.77
14 20407 3 #Mid 64QAM 23.12 12.77
1.4 20407 3 #Max 64QAM 23.16 12.81
14 20407 6 #0 64QAM 22.09 11.74
14 20525 1 #0 64QAM 22.95 12.60
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<% eurofins

RF Test Report Report No.: R2410A1618-R1
14 20525 1 #Mid 64QAM 23.00 12.65
14 20525 1 #Max 64QAM 22.99 12.64
14 20525 3 #0 64QAM 22.86 12.51
14 20525 3 #Mid 64QAM 22.84 12.49
14 20525 3 #Max 64QAM 22.85 12.50
1.4 20525 6 #0 64QAM 21.93 11.58
1.4 20643 1 #0 64QAM 22.65 12.30
1.4 20643 1 #Mid 64QAM 22.68 12.33
1.4 20643 1 #Max 64QAM 22.64 12.29
14 20643 3 #0 64QAM 22.76 12.41
1.4 20643 3 #Mid 64QAM 22.76 12.41
14 20643 3 #Max 64QAM 22.75 12.40
14 20643 6 #0 64QAM 21.89 11.54
3 20415 1 #0 64QAM 22.67 12.32
3 20415 1 #Mid 64QAM 22.79 12.44
3 20415 1 #Max 64QAM 22.74 12.39
3 20415 8 #0 64QAM 21.96 11.61
3 20415 8 #Mid 64QAM 21.96 11.61
3 20415 8 #Max 64QAM 21.97 11.62
3 20415 15 #0 64QAM 21.98 11.63
3 20525 1 #0 64QAM 22.93 12.58
3 20525 1 #Mid 64QAM 23.02 12.67
3 20525 1 #Max 64QAM 22.88 12.53
3 20525 8 #0 64QAM 21.85 11.50
3 20525 8 #Mid 64QAM 21.84 11.49
3 20525 8 #Max 64QAM 21.87 11.52
3 20525 15 #0 64QAM 21.81 11.46
3 20635 1 #0 64QAM 22.84 12.49
3 20635 1 #Mid 64QAM 22.88 12.53
3 20635 1 #Max 64QAM 22.78 12.43
3 20635 8 #0 64QAM 21.80 11.45
3 20635 8 #Mid 64QAM 21.80 11.45
3 20635 8 #Max 64QAM 21.81 11.46
3 20635 15 #0 64QAM 21.74 11.39
5 20425 1 #0 64QAM 24.00 13.65
5 20425 1 #Mid 64QAM 2412 13.77
5 20425 1 #Max 64QAM 23.99 13.64
5 20425 12 #0 64QAM 23.10 12.75
5 20425 12 #Mid 64QAM 23.06 12.71
5 20425 12 #Max 64QAM 23.05 12.70
5 20425 25 #0 64QAM 23.05 12.70
5 20525 1 #0 64QAM 23.99 13.64
5 20525 1 #Mid 64QAM 24.05 13.70
5 20525 1 #Max 64QAM 23.93 13.58
5 20525 12 #0 64QAM 22.94 12.59
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5 20525 12 #Mid 64QAM 22.93 12.58
5 20525 12 #Max 64QAM 22.95 12.60
5 20525 25 #0 64QAM 22.93 12.58
5 20625 1 #0 64QAM 23.80 13.45
5 20625 1 #Mid 64QAM 23.97 13.62
5 20625 1 #Max 64QAM 23.78 13.43
5 20625 12 #0 64QAM 22.93 12.58
5 20625 12 #Mid 64QAM 22.94 12.59
5 20625 12 #Max 64QAM 22.84 12.49
5 20625 25 #0 64QAM 22.88 12.53
10 20450 1 #0 64QAM 23.34 12.99
10 20450 1 #Mid 64QAM 23.37 13.02
10 20450 1 #Max 64QAM 23.24 12.89
10 20450 25 #0 64QAM 2213 11.78
10 20450 25 #Mid 64QAM 22.07 11.72
10 20450 25 #Max 64QAM 2213 11.78
10 20450 50 #0 64QAM 22.06 11.71
10 20525 1 #0 64QAM 23.18 12.83
10 20525 1 #Mid 64QAM 23.18 12.83
10 20525 1 #Max 64QAM 2311 12.76
10 20525 25 #0 64QAM 21.96 11.61
10 20525 25 #Mid 64QAM 21.93 1158
10 20525 25 #Max 64QAM 21.98 11.63
10 20525 50 #0 64QAM 21.91 11.56
10 20600 1 #0 64QAM 22.91 12.56
10 20600 1 #Mid 64QAM 22.93 12.58
10 20600 1 #Max 64QAM 22.84 12.49
10 20600 25 #0 64QAM 21.94 11.59
10 20600 25 #Mid 64QAM 21.93 1158
10 20600 25 #Max 64QAM 21.87 11.52
10 20600 50 #0 64QAM 21.92 1157
LTE Band 26
Ba(rl:::;’z";th UL Channel | RBSize | RBPosition | Modulation '(Ddog":; ERP (dBm)
14 26797 1 #0 QPSK 24.39 13.95
14 26797 1 #Mid QPSK 24.44 14.00
14 26797 1 #Max QPSK 24.37 13.93
14 26797 3 #0 QPSK 24.46 14.02
14 26797 3 #Mid QPSK 24.48 14.04
14 26797 3 #Max QPSK 24 41 13.97
14 26797 6 #0 QPSK 23.56 1312
14 26797 1 #0 16QAM 23.56 1312
14 26797 1 #Mid 16QAM 2359 13.15
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1.4 26797 1 #Max 16QAM 23.55 13.11
1.4 26797 3 #0 16QAM 23.45 13.01
1.4 26797 3 #Mid 16QAM 23.44 13.00
1.4 26797 3 #Max 16QAM 23.44 13.00
1.4 26797 6 #0 16QAM 22.48 12.04
1.4 26915 1 #0 QPSK 24 .38 13.94
1.4 26915 1 #Mid QPSK 24 .44 14.00
1.4 26915 1 #Max QPSK 24 .36 13.92
1.4 26915 3 #0 QPSK 24 .38 13.94
1.4 26915 3 #Mid QPSK 24 .40 13.96
1.4 26915 3 #Max QPSK 24 .32 13.88
1.4 26915 6 #0 QPSK 23.45 13.01
1.4 26915 1 #0 16QAM 23.19 12.75
1.4 26915 1 #Mid 16QAM 23.19 12.75
1.4 26915 1 #Max 16QAM 23.22 12.78
1.4 26915 3 #0 16QAM 23.30 12.86
1.4 26915 3 #Mid 16QAM 23.31 12.87
1.4 26915 3 #Max 16QAM 23.30 12.86
1.4 26915 6 #0 16QAM 22.43 11.99
1.4 27033 1 #0 QPSK 24 .40 13.96
1.4 27033 1 #Mid QPSK 24 .45 14.01
1.4 27033 1 #Max QPSK 24 .41 13.97
1.4 27033 3 #0 QPSK 24 .33 13.89
1.4 27033 3 #Mid QPSK 24 .32 13.88
1.4 27033 3 #Max QPSK 2432 13.88
1.4 27033 6 #0 QPSK 23.43 12.99
1.4 27033 1 #0 16QAM 23.25 12.81
1.4 27033 1 #Mid 16QAM 23.34 12.90
1.4 27033 1 #Max 16QAM 23.25 12.81
1.4 27033 3 #0 16QAM 23.45 13.01
1.4 27033 3 #Mid 16QAM 23.42 12.98
1.4 27033 3 #Max 16QAM 23.43 12.99
1.4 27033 6 #0 16QAM 22.43 11.99

3 26805 1 #0 QPSK 24.23 13.79

3 26805 1 #Mid QPSK 2437 13.93

3 26805 1 #Max QPSK 24.29 13.85

3 26805 8 #0 QPSK 23.44 13.00

3 26805 8 #Mid QPSK 23.41 12.97

3 26805 8 #Max QPSK 23.48 13.04

3 26805 15 #0 QPSK 23.48 13.04

3 26805 1 #0 16QAM 23.14 12.70

3 26805 1 #Mid 16QAM 23.28 12.84

3 26805 1 #Max 16QAM 23.17 12.73

3 26805 8 #0 16QAM 22.47 12.03

3 26805 8 #Mid 16QAM 22.44 12.00
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3 26805 8 #Max 16QAM 22.47 12.03
3 26805 15 #0 16QAM 22.45 12.01
3 26915 1 #0 QPSK 24.08 13.64
3 26915 1 #Mid QPSK 2419 13.75
3 26915 1 #Max QPSK 24.09 13.65
3 26915 8 #0 QPSK 23.35 12.91
3 26915 8 #Mid QPSK 23.35 12.91
3 26915 8 #Max QPSK 23.38 12.94
3 26915 15 #0 QPSK 23.38 12.94
3 26915 1 #0 16QAM 23.36 12.92
3 26915 1 #Mid 16QAM 23.49 13.05
3 26915 1 #Max 16QAM 23.40 12.96
3 26915 8 #0 16QAM 22.29 11.85
3 26915 8 #Mid 16QAM 22.31 11.87
3 26915 8 #Max 16QAM 22.33 11.89
3 26915 15 #0 16QAM 22.30 11.86
3 27025 1 #0 QPSK 24.07 13.63
3 27025 1 #Mid QPSK 24.20 13.76
3 27025 1 #Max QPSK 2410 13.66
3 27025 8 #0 QPSK 23.32 12.88
3 27025 8 #Mid QPSK 23.34 12.90
3 27025 8 #Max QPSK 23.36 12.92
3 27025 15 #0 QPSK 23.36 12.92
3 27025 1 #0 16QAM 23.30 12.86
3 27025 1 #Mid 16QAM 23.38 12.94
3 27025 1 #Max 16QAM 23.30 12.86
3 27025 8 #0 16QAM 22.28 11.84
3 27025 8 #Mid 16QAM 22.32 11.88
3 27025 8 #Max 16QAM 22.31 11.87
3 27025 15 #0 16QAM 22.24 11.80
5 26815 1 #0 QPSK 24 .49 14.05
5 26815 1 #Mid QPSK 24.62 14.18
5 26815 1 #Max QPSK 24 .48 14.04
5 26815 12 #0 QPSK 23.51 13.07
5 26815 12 #Mid QPSK 23.52 13.08
5 26815 12 #Max QPSK 23.56 13.12
5 26815 25 #0 QPSK 23.51 13.07
5 26815 1 #0 16QAM 23.74 13.30
5 26815 1 #Mid 16QAM 23.86 13.42
5 26815 1 #Max 16QAM 23.73 13.29
5 26815 12 #0 16QAM 22.48 12.04
5 26815 12 #Mid 16QAM 22.49 12.05
5 26815 12 #Max 16QAM 22.50 12.06
5 26815 25 #0 16QAM 22.57 12.13
5 26915 1 #0 QPSK 24 .44 14.00
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5 26915 1 #Mid QPSK 24.52 14.08
5 26915 1 #Max QPSK 24.43 13.99
5 26915 12 #0 QPSK 23.43 12.99
5 26915 12 #Mid QPSK 23.47 13.03
5 26915 12 #Max QPSK 23.46 13.02
5 26915 25 #0 QPSK 23.40 12.96
5 26915 1 #0 16QAM 23.60 13.16
5 26915 1 #Mid 16QAM 23.61 13.17
5 26915 1 #Max 16QAM 23.54 13.10
5 26915 12 #0 16QAM 22.35 11.91
5 26915 12 #Mid 16QAM 22.34 11.90
5 26915 12 #Max 16QAM 22.36 11.92
5 26915 25 #0 16QAM 22.40 11.96
5 27015 1 #0 QPSK 24 .34 13.90
5 27015 1 #Mid QPSK 24 .46 14.02
5 27015 1 #Max QPSK 24 .34 13.90
5 27015 12 #0 QPSK 23.44 13.00
5 27015 12 #Mid QPSK 23.41 12.97
5 27015 12 #Max QPSK 23.39 12.95
5 27015 25 #0 QPSK 23.41 12.97
5 27015 1 #0 16QAM 23.58 13.14
5 27015 1 #Mid 16QAM 23.67 13.23
5 27015 1 #Max 16QAM 23.55 13.11
5 27015 12 #0 16QAM 22.47 12.03
5 27015 12 #Mid 16QAM 22.46 12.02
5 27015 12 #Max 16QAM 22.39 11.95
5 27015 25 #0 16QAM 22.44 12.00
10 26840 1 #0 QPSK 24.56 14.12
10 26840 1 #Mid QPSK 24.57 14.13
10 26840 1 #Max QPSK 24.50 14.06
10 26840 25 #0 QPSK 23.55 13.11
10 26840 25 #Mid QPSK 23.57 13.13
10 26840 25 #Max QPSK 23.53 13.09
10 26840 50 #0 QPSK 23.57 13.13
10 26840 1 #0 16QAM 23.80 13.36
10 26840 1 #Mid 16QAM 23.81 13.37
10 26840 1 #Max 16QAM 23.71 13.27
10 26840 25 #0 16QAM 22.62 12.18
10 26840 25 #Mid 16QAM 22.63 12.19
10 26840 25 #Max 16QAM 22.55 12.11
10 26840 50 #0 16QAM 22.54 12.10
10 26915 1 #0 QPSK 24.56 14.12
10 26915 1 #Mid QPSK 24.52 14.08
10 26915 1 #Max QPSK 24 .51 14.07
10 26915 25 #0 QPSK 23.39 12.95
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10 26915 25 #Mid QPSK 23.42 12.98
10 26915 25 #Max QPSK 23.38 12.94
10 26915 50 #0 QPSK 23.43 12.99
10 26915 1 #0 16QAM 23.68 13.24
10 26915 1 #Mid 16QAM 23.66 13.22
10 26915 1 #Max 16QAM 23.63 13.19
10 26915 25 #0 16QAM 22.43 11.99
10 26915 25 #Mid 16QAM 22.45 12.01
10 26915 25 #Max 16QAM 22.44 12.00
10 26915 50 #0 16QAM 22.38 11.94
10 26990 1 #0 QPSK 24.57 14.13
10 26990 1 #Mid QPSK 24 .64 14.20
10 26990 1 #Max QPSK 24 .58 14.14
10 26990 25 #0 QPSK 23.50 13.06
10 26990 25 #Mid QPSK 23.45 13.01
10 26990 25 #Max QPSK 23.29 12.85
10 26990 50 #0 QPSK 23.42 12.98
10 26990 1 #0 16QAM 23.36 12.92
10 26990 1 #Mid 16QAM 23.42 12.98
10 26990 1 #Max 16QAM 23.34 12.90
10 26990 25 #0 16QAM 22.46 12.02
10 26990 25 #Mid 16QAM 22.46 12.02
10 26990 25 #Max 16QAM 22.33 11.89
10 26990 50 #0 16QAM 22.44 12.00
15 26865 1 #0 QPSK 24 .54 14.10
15 26865 1 #Mid QPSK 24.61 1417
15 26865 1 #Max QPSK 24 .40 13.96
15 26865 36 #0 QPSK 23.58 13.14
15 26865 36 #Mid QPSK 23.58 13.14
15 26865 36 #Max QPSK 23.54 13.10
15 26865 75 #0 QPSK 23.59 13.15
15 26865 1 #0 16QAM 23.77 13.33
15 26865 1 #Mid 16QAM 23.78 13.34
15 26865 1 #Max 16QAM 23.59 13.15
15 26865 36 #0 16QAM 22.53 12.09
15 26865 36 #Mid 16QAM 22.54 12.10
15 26865 36 #Max 16QAM 22.48 12.04
15 26865 75 #0 16QAM 22.55 12.11
15 26915 1 #0 QPSK 24.52 14.08
15 26915 1 #Mid QPSK 24 .55 14.11
15 26915 1 #Max QPSK 24.43 13.99
15 26915 36 #0 QPSK 23.49 13.05
15 26915 36 #Mid QPSK 23.50 13.06
15 26915 36 #Max QPSK 23.46 13.02
15 26915 75 #0 QPSK 23.54 13.10
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15 26915 1 #0 16QAM 23.62 13.18
15 26915 1 #Mid 16QAM 23.68 13.24
15 26915 1 #Max 16QAM 23.60 13.16
15 26915 36 #0 16QAM 22.49 12.05
15 26915 36 #Mid 16QAM 22.47 12.03
15 26915 36 #Max 16QAM 22.42 11.98
15 26915 75 #0 16QAM 22.49 12.05
15 26965 1 #0 QPSK 24.57 14.13
15 26965 1 #Mid QPSK 24.65 14.21
15 26965 1 #Max QPSK 24.52 14.08
15 26965 36 #0 QPSK 23.47 13.03
15 26965 36 #Mid QPSK 23.49 13.05
15 26965 36 #Max QPSK 23.42 12.98
15 26965 75 #0 QPSK 23.52 13.08
15 26965 1 #0 16QAM 23.46 13.02
15 26965 1 #Mid 16QAM 23.56 13.12
15 26965 1 #Max 16QAM 23.41 12.97
15 26965 36 #0 16QAM 22.42 11.98
15 26965 36 #Mid 16QAM 22.38 11.94
15 26965 36 #Max 16QAM 22.39 11.95
15 26965 75 #0 16QAM 22.42 11.98
1.4 26797 1 #0 64QAM 22.94 12.50
1.4 26797 1 #Mid 64QAM 23.02 12.58
1.4 26797 1 #Max 64QAM 22.91 12.47
1.4 26797 3 #0 64QAM 23.14 12.70
1.4 26797 3 #Mid 64QAM 23.13 12.69
1.4 26797 3 #Max 64QAM 23.15 12.71
1.4 26797 6 #0 64QAM 2210 11.66
1.4 26915 1 #0 64QAM 22.95 12.51
1.4 26915 1 #Mid 64QAM 23.00 12.56
1.4 26915 1 #Max 64QAM 23.00 12.56
1.4 26915 3 #0 64QAM 22.87 12.43
1.4 26915 3 #Mid 64QAM 22.87 12.43
1.4 26915 3 #Max 64QAM 22.86 12.42
1.4 26915 6 #0 64QAM 21.92 11.48
1.4 27033 1 #0 64QAM 22.69 12.25
1.4 27033 1 #Mid 64QAM 22.72 12.28
1.4 27033 1 #Max 64QAM 22.69 12.25
1.4 27033 3 #0 64QAM 22.82 12.38
1.4 27033 3 #Mid 64QAM 22.79 12.35
1.4 27033 3 #Max 64QAM 22.79 12.35
1.4 27033 6 #0 64QAM 21.92 11.48
3 26805 1 #0 64QAM 22.99 12.55
3 26805 1 #Mid 64QAM 23.12 12.68
3 26805 1 #Max 64QAM 23.00 12.56
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3 26805 8 #0 64QAM 21.93 11.49
3 26805 8 #Mid 64QAM 21.95 11.51
3 26805 8 #Max 64QAM 21.99 11.55
3 26805 15 #0 64QAM 21.91 11.47
3 26915 1 #0 64QAM 22.84 12.40
3 26915 1 #Mid 64QAM 22.91 12.47
3 26915 1 #Max 64QAM 22.82 12.38
3 26915 8 #0 64QAM 21.84 11.40
3 26915 8 #Mid 64QAM 21.83 11.39
3 26915 8 #Max 64QAM 21.89 11.45
3 26915 15 #0 64QAM 21.77 11.33
3 27025 1 #0 64QAM 22.56 1212
3 27025 1 #Mid 64QAM 22.67 12.23
3 27025 1 #Max 64QAM 22.57 1213
3 27025 8 #0 64QAM 21.85 11.41
3 27025 8 #Mid 64QAM 21.86 11.42
3 27025 8 #Max 64QAM 21.86 11.42
3 27025 15 #0 64QAM 21.84 11.40
5 26815 1 #0 64QAM 24.00 13.56
5 26815 1 #Mid 64QAM 2414 13.70
5 26815 1 #Max 64QAM 24.01 13.57
5 26815 12 #0 64QAM 23.07 12.63
5 26815 12 #Mid 64QAM 23.11 12.67
5 26815 12 #Max 64QAM 23.06 12.62
5 26815 25 #0 64QAM 23.05 12.61
5 26915 1 #0 64QAM 23.89 13.45
5 26915 1 #Mid 64QAM 23.98 13.54
5 26915 1 #Max 64QAM 23.84 13.40
5 26915 12 #0 64QAM 22.93 12.49
5 26915 12 #Mid 64QAM 22.93 12.49
5 26915 12 #Max 64QAM 22.95 12.51
5 26915 25 #0 64QAM 22.94 12.50
5 27015 1 #0 64QAM 23.91 13.47
5 27015 1 #Mid 64QAM 24.00 13.56
5 27015 1 #Max 64QAM 23.89 13.45
5 27015 12 #0 64QAM 22.97 12.53
5 27015 12 #Mid 64QAM 22.96 12.52
5 27015 12 #Max 64QAM 22.89 12.45
5 27015 25 #0 64QAM 22.94 12.50
10 26840 1 #0 64QAM 23.36 12.92
10 26840 1 #Mid 64QAM 23.32 12.88
10 26840 1 #Max 64QAM 23.21 12.77
10 26840 25 #0 64QAM 2217 11.73
10 26840 25 #Mid 64QAM 2214 11.70
10 26840 25 #Max 64QAM 2210 11.66
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10 26840 50 #0 64QAM 22.08 11.64
10 26915 1 #0 64QAM 23.20 12.76
10 26915 1 #Mid 64QAM 23.15 12.71
10 26915 1 #Max 64QAM 23.15 12.71
10 26915 25 #0 64QAM 21.99 11.55
10 26915 25 #Mid 64QAM 21.94 11.50
10 26915 25 #Max 64QAM 21.93 11.49
10 26915 50 #0 64QAM 21.91 11.47
10 26990 1 #0 64QAM 22.89 12.45
10 26990 1 #Mid 64QAM 22.95 12.51
10 26990 1 #Max 64QAM 22.85 12.41
10 26990 25 #0 64QAM 22.01 11.57
10 26990 25 #Mid 64QAM 22.02 11.58
10 26990 25 #Max 64QAM 21.88 11.44
10 26990 50 #0 64QAM 21.93 11.49
15 26865 1 #0 64QAM 23.10 12.66
15 26865 1 #Mid 64QAM 23.17 12.73
15 26865 1 #Max 64QAM 22.95 12.51
15 26865 36 #0 64QAM 2210 11.66
15 26865 36 #Mid 64QAM 22.08 11.64
15 26865 36 #Max 64QAM 22.04 11.60
15 26865 75 #0 64QAM 22.08 11.64
15 26915 1 #0 64QAM 23.26 12.82
15 26915 1 #Mid 64QAM 23.28 12.84
15 26915 1 #Max 64QAM 23.17 12.73
15 26915 36 #0 64QAM 22.03 11.59
15 26915 36 #Mid 64QAM 22.03 11.59
15 26915 36 #Max 64QAM 21.96 11.52
15 26915 75 #0 64QAM 22.03 11.59
15 26965 1 #0 64QAM 23.11 12.67
15 26965 1 #Mid 64QAM 23.20 12.76
15 26965 1 #Max 64QAM 23.10 12.66
15 26965 36 #0 64QAM 21.91 11.47
15 26965 36 #Mid 64QAM 21.92 11.48
15 26965 36 #Max 64QAM 21.87 11.43
15 26965 75 #0 64QAM 21.97 11.53
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6.2. Occupied Bandwidth

99% Power -26dBc
Mod Channel F MH
ode anne requency (MHz) | o dwidth (MHz) | Bandwidth(MHz)
csM 850 128 824.2 0.24 0.31
190 836.6 0.25 0.31
(GMSK)
251 848.8 0.24 0.31
SPRS 850 128 824.2 0.25 0.31
190 836.6 0.25 0.32
(GMSK)
251 848.8 0.25 0.31
CaPRS 850 128 824.2 0.24 0.31
190 836.6 0.24 0.31
(8PSK)
251 848.8 0.24 0.31
WCDMA 4132 826.4 4.16 4.66
Band V 4183 836.6 4.15 4.67
(RMC) 4233 846.6 4.16 4.67
LTE Band 5
Bandwidth F 99% P -26dB
RB | Modulation | o' Channel | 'oauency o Fower oBe
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
20407 824.7 1.10 1.28
14 20525 836.5 1.10 1.28
20643 848.3 1.10 127
20415 825.5 2.69 2.94
3 20525 836.5 2.69 2.96
20635 847.5 2.70 2.97
QPSK
20425 826.5 4.5 4.88
5 20525 836.5 4.51 4.91
20625 846.5 4.51 4.90
100%
20450 829 8.99 9.81
10 20525 836.5 8.96 9.57
20600 844 8.94 9.62
20407 824.7 1.09 1.26
14 20525 836.5 1.10 127
20643 848.3 1.10 1.29
16QAM
20415 825.5 2.69 2.98
3 20525 836.5 2.68 2.99
20635 847.5 2.68 3.00
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20425 826.5 4.52 4.92

5 20525 836.5 4.50 4.91

20625 846.5 4.50 4.94

20450 829 8.96 9.72

10 20525 836.5 8.99 9.63

20600 844 8.95 9.62

20407 824.7 1.09 1.27

1.4 20525 836.5 1.09 1.25

20643 848.3 1.10 1.27

20415 825.5 2.69 2.98

3 20525 836.5 2.69 2.96

20635 847.5 2.69 2.98

64QAM

20425 826.5 4.51 4.87

5 20525 836.5 4.51 4.93

20625 846.5 4.51 4.90

20450 829 8.98 9.76

10 20525 836.5 8.97 9.70

20600 844 8.96 9.61

LTE Band 26
. ) o
RB | Modulation Ba?l\:l-vlvzl;jth Channel Fr?:n:z:cy Ba:?i::i:;vzl\::-lz) Bandfv?:::(:MHz)

26797 824.7 1.09 1.28

1.4 26915 836.5 1.10 1.28

27033 848.3 1.09 1.27

26805 825.5 2.68 2.93

3 26915 836.5 2.69 2.97

27025 847.5 2.70 2.98

26815 826.5 4.51 4.89

100% QPSK

5 26915 836.5 4.50 4.92

27015 846.5 4.50 4.93

26840 829 8.97 9.66

10 26915 836.5 8.95 9.68

26990 844 8.97 9.73
26865 831.5 13.47 14.46
1 26915 836.5 13.43 14.68
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26965 841.5 13.43 14.41

26797 824.7 1.10 1.28

1.4 26915 836.5 1.10 1.29
27033 848.3 1.10 1.27

26805 825.5 2.69 2.98

3 26915 836.5 2.68 297
27025 847.5 2.68 297

26815 826.5 4.51 4.95

16QAM 5 26915 836.5 4.51 4.85
27015 846.5 4.54 4.87

26840 829 8.97 9.67

10 26915 836.5 8.97 9.71
26990 844 8.96 9.65

26865 831.5 13.48 14.52

15 26915 836.5 13.48 14.51
26965 841.5 13.45 14.46

26797 824.7 1.10 1.28

1.4 26915 836.5 1.10 1.28
27033 848.3 1.09 1.28

26805 825.5 2.69 3.03

3 26915 836.5 2.69 2.95
27025 847.5 2.68 2.98

26815 826.5 4.51 4.95

64QAM 5 26915 836.5 4.50 4.88
27015 846.5 4.52 4.88

26840 829 8.98 9.71

10 26915 836.5 9.00 9.57
26990 844 8.95 9.71
26865 831.5 13.49 14.57
15 26915 836.5 13.46 14.46
26965 841.5 13.42 14.34
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<% eurofins
RF Test Report

Report No.: R2410A1618-R1

GSM 850 CH-Low

GSM 850 GPRS CH-Low

Center Frag 824.200000 MHz Corier Fraq K34 203000 MHy
Trg Freefun | AwgHeld: 88100

Ref 30,00 dBm

Mer Hz
5 BW 5.2 kHz SVEBW 20 kHz
Occupled Bandwidth Total Power
243.42 kHz
Transmit Freq Error 123 Hz % of DBW Power
x dB Bandwidth 308.4 kHz xdB

Carner Fregq 34300000 WMz Radic 1 Nane
Avgieie=100°100

Rade Dwvice: DTS

#VBW 20 kHz
Occupied Bandwidth Total Power
245.64 kHz
Transmit Freq Error 1,782 kHz of DEW Power
x dB Bandwidth 311.8 kHz xdB

GSM 850 CH-Middle

My Radiz 1t Nare
AvgiMole > 100100
Raadie. Dwvice: DTS

Reel 30.00 d

Center 236.6 MHz
5 BW 8.2 kHz SVEW 20 kHz
Occupled Bandwidth Total Power 38.2 dBm
245.91 kHz
Transmit Freq Error 480 Hr % of OBW Power
x dB Bandwidth 3103 hHx xdB8

Ref 30.00 dBm

FVEBW M kHz

Occupied Bandwidth

247.71 kHz
Transmit Freq Ermor =220 Hz % of OBW Power
x dB8 Bandwidth 331.4 WHz xdB8

GSM 850 CH-High

GSM 850 GPRS CH-High

My Radiz 1t Nane
AvgiMole > 100100
Raadie. Dwvice: DTS

Reel 30.00 d

FVEW 3 kHz

Occupled Bandwidth Total Power 38.3 dBm
244.91 kHz

Transmit Freq Error 238 Hr % of OBW Power 98,0

x d8 Bandwidth 308.4 kHz xdB -26.00 dB

—
[F= g — Ty

Center Freq B48.800000 MHz Conner Frag L BOJC0 WHz
Trig: Fres flun Argiisla = 1007100
Lsw = SAnwn: &0 40

FVEBW M kHz

Occupied Bandwidth Total Power
248.35 kHz

Transmit Freq Ermor “1.62T kHz % of OBW Power

x dB Bandwidth 311.6 kHz xdB8
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<% eurofins
RF Test Report

Report No.: R2410A1618-R1

GSM 850 EGPRS CH-Low

WCDMA Band V CH-Low

e
[y v — )

Center Freq 824, 200000 MHz Cprner Frag §54.200000 MMy Fadiz 31 Nane
Az = 100100
R Dwvice: DTS

Ref 30.80 dBm

2 kHZ FVEW 20 kHz
Occupled Bandwidth Total Power 336 dBm
240.79 kHz
Transmit Freq Error 1,962 kHz % of DBW Power 99,00
x dB Bandwidth 306.1 kHz xdB 26,00 d8

Occupied Bandwidth Total Power 34.0 dBm

Transmit Freq Error -2.260 kHz of OBW Powsr

Carner Freg. §26.400000 WMz Radic 1 Nane
Avgieie=100°100
Rade Dwvice: DTS

Span 10 MHE
#VBW 160 kHz Sweep 3,567 m)

4.1568 MHz

4,664 MHz xdB

GSM 850 EGPRS CH-Middle

Center Freq i i z s ol Fadiz Bt Nane
AvgiMole > 100100
Raadie. Dwvice: DTS

FVEW 3 kHz
Occupled Bandwidth Total Power 33.3 dBm
241.73 kHz

Transmit Freq Error -1.782 kHz % of OBW Power 98,00
x d8 Bandwidth 305.9 kHz xdB -26.00 dB

Occupied Bandwidth Total Powar 34.2 dBm

Transmit Freq Error 8BS kHz of OBW Power

Canmer Freq: 34600000 WMz Radic 1 Nane
A= 100°100
Radis Dwvice: BTS

Span 10 MHZ
#VEBW 160 kHz Gweep 1567 ms)

4.1471 MHz

4,671 MHz xdB

GSM 850 EGPRS CH-High

Center Freg 84| i z el ol Fadiz 1 Nane
m Aok > 100100
Raadie. Dwvice: DTS

Mer B45.8 MHz
5 BW 6.2 kHz FVEW 3 kHz

Occupled Bandwidth Total Power 32.8 dBm
243.51 kHz

Transmit Freq Error 10 He % of OBW Power 98,00

x d8 Bandwidth 311.3 kHz xdB -26.00 dB

Occupied Bandwidth Total Power

Transmit Freq Error A6 kHz of OBW Power

Canmer Freq. B45.600000 WMz Radic 1 Nane
A= 100°100
Radis Dwvice: BTS

Span 10 MHZ
#VEBW 160 kHz Gweep 1567 ms)

4.1589 MHz

4,668 MHz xdB
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<~ eurofins
RF Test Report

Report No.: R2410A1618-R1

LTE Band 5 QPSK 1.4MHz CH-Low

LTE Band 5 QPSK 3MHz CH-Low

[Ty —

[y

onier Frea: §34 TO0000 MHE Fadin Sul: None
Trige Free Aun Avgitols: 100700

Conter Fraq B24.700000 MHz
© whmee 40 08 Fusdic Dvisa: BTS

Fond Offst 121 0B
Foel 40.00 dBm

Span 2
SVEW 91 kHz Sweep

Total Power 3.5 dBm

©Occupled Bandwidth

1.0957 MHz
“1.171 kHz

# dB Bandwidth 1.281 MHz % dB8

% of DBW Power 8800 %
-26.00 4B

Tramsmit Freq Error

Radi Sui: None

Canter Fraq B2% 500000 MHz
© e 40 8 Fisdie Davise: BTS

Fied Offset 1,18 08
Rl 40.00 dBm

[ ) ) Span § MHz
SVEW 180 kHz Sweep 1.513 ms|

25, iz
=Res BIM 62 kHZ
Occupled Bandwidth Total Power
2.6913 MHz
Transmit Fraq Error 3.118 kHz % of OBW Fower

& dB Bandwidth 2.038 MHz % dB

LTE Band 5 QPSK 1.4MHz CH-Middle

LTE Band 5 QPSK 3MHz CH-Middle

[rreye—————

[r=rere—ye—_——

Conter Frog 83

ot O
el 40.00 dBm

Span 2.

DOccupled Bandwidth Total Power 3.4 dBm

1.0981 MHz
Transmit Freq Error M3IHZ % of OBW Power

x dB Bandwidth 1.276 MHz x dB

SVBW 91 kHz Swep 1

Conter Frog B26.500000 MHz Radie Sul: None.

R Offuet 1,18 68
Fef 40.00 dBm

Span 6 Mz,
Sweap 1.573 ms

o7 5365 MHZ
BW 62 kHz FVEW 180 kHz

Occupled Bandwidth Total Power 32.0 dBm

2.6920 MHz
Transmit Freq Error 1.106 kHz
* dB Bandwidth 2.062 MHz * dB

"% of OBW Power

LTE Band 5 QPSK 1.4MHz CH-High

LTE Band 5 QPSK 3MHz CH-High

[rreye—————

ot O
el 40.00 dBm

Span 2.
SVBW 01 kHz

Total Power 31.4 dBm

©Occupled Bandwidth
1.0970 MHz

-1.326 kHz

Tramsmit Freq Error % of OBW Power

x dB Bandwidth 1.267 MHz x dB

Radie Su: None.

Conter Frog B47.500000 MHz

R Offuet 1,18 68
Fef 40.00 dBm

Span 6 Mz,
Sweap 1.573 ms

nter B47.5 MHZ
BW 62 kHz

SVEW 180 kHz

Occupled Bandwidth Total Power 31.9 dBm

2.6952 MHz
Transmit Freq Error 2.070 kHz
* dB Bandwidth 2.066 MHz * dB

"% of OBW Power
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<~ eurofins
RF Test Report

Report No.: R2410A1618-R1

LTE Band 5 QPSK 5MHz CH-Low

LTE Band 5 QPSK 10MHz CH-Low

[y

onier Frea: §35 520000 MHZ R 5t N
Trige Free Aun Avgitols: 100700

| shmas. 40 08

Cantar Fraq B3 0000 MHz

R Cuvisa

et O
Foel 40.00 dBm

fier B26.5 MiHZ
ERes BW 100 kHz

SVEBW 300 kHz

©Occupled Bandwidth Total Power 31.5 dBm

4.5190 MHz
11,678 kHz
4879 MHz

8800 %
-26.00 4B

% of DBW Power
% dB8

Tramsmit Freq Error
# dB Bandwidth

=l
BT

Span 10 Mz
Sweep 1ms|

Canter Fraq B29.000000 MHz

[Ty —

Radia Sui- None

Avgitols: T00°700
Rl Davisa: BTS

R Offuet 1.18 08
Ref 40.00 dBm

Center 820 MHz Span 20 MHz
Sweep 1ms

=Res BW 200 kHz

SVEW B30 kHz

Occupled Bandwidth Total Power 31.3 dBm

8.9888 MHz
23.207 kHz

Transmit Fraq Error % of OBW Fower

& dB Bandwidth

LTE Band 5 QPSK 5MHz CH-Middle

LTE Band 5 QPSK 10MHz CH-Middle

[r=rere—ye—_——

Conter Frog 83

ot O
el 40.00 dBm

SVEW 300 kHz

DOccupled Bandwidth Total Power 3.4 dBm

4.5069 MHz
9.966 kHz
4.908 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Span 10 MHz
Swaep 1 ms|

[rreye—————

Radie Su: None.

Canter Froq B36.500000 MHz

Rsdie: Davise: BTS

R Offuet 1,18 68
Fef 40.00 dBm

Span 20 MHz

nier 836.5 MHz
Swaep 1ms,

B 300 kHz

SVEW 620 kHz

Total Power 3.2 dBm

Occupled Bandwidth

8.9599 MHz
kHz % of OBW Power
x dB

Transmit Freq Error 8.
x dB Bandwidth

LTE Band 5 QPSK 5MHz CH-High

LTE Band 5 QPSK 10MHz CH-High

ot O
el 40.00 dBm

SVEW 300 kHz

Total Power 31.4 dBm

©Occupled Bandwidth

4.5121 MHz
12.454 kHz
4.903 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Span 10 MHz
Swaep 1 ms|

[rreye—————

Conter Frog B44.000000 MHz Radie Su: None.

R Offuet 1,18 68
Fef 40.00 dBm

Span 20 MHz

nier 844 MHz
Swaep 1ms,

B 300 kHz

SVEW 620 kHz

Total Power 3.2 dBm

Occupled Bandwidth

8.9437 MHz
6.077 kiHz
2,618 MHz

"% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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<~ eurofins
RF Test Report

Report No.: R2410A1618-R1

LTE Band 5 16QAM 1.4MHz CH-Low

Fadin Sul: None

or Froq: 834 TOO000 MH2
rigr Fres Aun Avgitols: 100700

© whmee 40 08 Fusdic Dvisa: BTS

Foel 40.00 dBm

SVEW 91 kHz
©Occupled Bandwidth
1.0882 MHz

844 Hz % of DBW Power
1.258 MHz % dB8

Total Power 30.6 dBm

Tramsmit Freq Error
# dB Bandwidth

8800 %
-26.00 4B

LTE Band 5 16QAM 3MHz CH-Low

gt i ot

Canter Fraq B. R S N

Comer Freq; 875 800000 MHZ
. Trig FrowAun e

whies. 40 8 Rasies Divise: BTS
ot 1

Rt a8
Ref 40.00 dBm

SVEW 180 kHz

Occupled Bandwidth Total Power 31.0 dBm
2.6929 MHz
1.738 kHz % of OBW Fower

2.075 MHz % dB

Transmit Fraq Error
& dB Bandwidth

LTE Band 5 16QAM 1.4MHz CH-Middle

LTE Band 5 16QAM 3MHz CH-Middle

[ =y r—r

Canter Fraq B36.500000 MHz e Su Mone
Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

SVBW 01 kHz

Total Power

©Occupled Bandwidth

1.0998 MHz
1,119 Kz
1.272 MHz x dB

30.5 dBm

Transmit Freq Error
x dB Bandwidth

1 OBW Power 9900 %

-26.00 dB

Radie Su: None.

Rsdie: Davise: BTS

Span 6 MHz)

SVEW 180 kHz Swoap 1.573 ms

Occupled Bandwidth Total Power

2.6822 MHz
Transmit Freq Error 403TkHZ % of OEW Power
* dB Bandwidth 2.003 MHz * dB

30.9 ¢Bm

LTE Band 5 16QAM 1.4MHz CH-High

LTE Band 5 16QAM 3MHz CH-High

reere—r——

Conter Frog B48.3

Rt Offat 1.1 68
el 40.00 dBm

SVBW 01 kHz

Total Power

©Occupled Bandwidth

1.1039 MHz
4104 kHz
1285 MHz x dB

30.4 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power 9900 %

-26.00 dB

[T ey — -

Conter Frog B Radie Su: None.

Rsdie: Davise: BTS

of Offeet 1,18 48
Fef 40.00 dBm

SVEW 180 kHz

Total Power

Occupled Bandwidth

2.6823 MHz
1871 kHz
3002 MHz x dB

30.9 ¢Bm

Transmit Freq Error "% of OBW Power

x dB Bandwidth
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<~ eurofins
RF Test Report

Report No.: R2410A1618-R1

LTE Band 5 16QAM 5MHz CH-Low

LTE Band 5 16QAM 10MHz CH-Low

Radio St None

or Froa: B35 500800 MHZ
. Trig FreeRun Avgitols: 100700
whmes. 40 68 Rl Davisn: BTS
Fond Offst 1,15 6B
Foel 40.00 dBm

Span 10 Mz

26,5 MHz
Sweep 1ms

=Res BW 100 kHz SVEBW 300 kHz

Occupled Bandwidth Total Power 30.4 dBm
4.5155 MHz
6.703 kHz % of DBW Power

4,921 MHz % dB8

Tramsmit Freq Error
# dB Bandwidth

gt i ot

Radio Sui: None

Comer Freq; 878000000 MHZ
Trig: Free Run Avgitols: T00°700

© mAmes. 40 a8

Canter Fraq 8

Rl Davisa: BTS

[ o8
Ref 40.00 dBm

Span 20 MHz
Sweep 1ms

SVEW B30 kHz

Occupled Bandwidth Total Power 30.4 dBm

8.9638 MHz
BOTIKHE % of OBW Fower
9.724 MHz % dB

Transmit Fraq Error
& dB Bandwidth

LTE Band 5 16QAM 5MHz CH-Middle

LTE Band 5 16QAM 10MHz CH-Middle

[ =y r—r

Canter Fraq B36.500000 MHz e S0 Mone.

Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

Span 10 MHz
SVEW 300 kHz Sweep 1 ma|

Total Power 30.6 dBm

©Occupled Bandwidth
4.4985 MHz

18.376 kHz ! OBW Power

Tramamit Freq Error .
4.908 MHz x dB

x dB Bandwidth

Radie Su: None.

Rsdie: Davise: BTS

Span 20 MHz
Swaep 1ms,

SVEW 620 kHz

Occupled Bandwidth Total Power 30.3 dBm

8.9942 MHz
28.451 kHz
9.634 MHz * dB

Transmit Freq Error "% of OBW Power

x dB Bandwidth

LTE Band 5 16QAM 5MHz CH-High

LTE Band 5 16QAM 10MHz CH-High

reere—r——

Conter Frog B46.2

Rt Offat 1.1 68
el 40.00 dBm

B46.5 MHz

W 100 kKHz SVEW 300 kHz

Total Power 30.4 dBm

©Occupled Bandwidth

4.5040 MHz
1.075 kHz
4,944 MHz x dB

Tramsmit Freq Error % of OBW Power

x dB Bandwidth

Span 10 MHz
Swaep 1 ms|

[rreye—————

Radie Sul: None.

Conter Frog B44.000000 MHz

of Offeet 1,18 48
Fef 40.00 dBm

Span 20 MHz

ot 844 MHz
Swaep 1ms,

B 300 kHz SVEW 620 kHz

Total Power 30.2 ¢Bm

Occupled Bandwidth

8.9457 MHz
13.728 kiHz
2,616 MHz x dB

Transmit Freq Error "% of OBW Power

x dB Bandwidth
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<~ eurofins
RF Test Report

Report No.: R2410A1618-R1

LTE Band 5 64QAM 1.4MHz CH-Low

Fadin Sul: None

or Froq: 834 TOO000 MH2
rigr Fres Aun Avgitols: 100700

© whmee 40 08 Fusdic Dvisa: BTS

Foel 40.00 dBm

SVEW 91 kHz
©Occupled Bandwidth
1.0940 MHz
851 He % of DBW Power
1267 MHz % dB8

Total Power 30.5 dBm

Tramsmit Freq Error
# dB Bandwidth

8800 %
-26.00 4B

LTE Band 5 64QAM 3MHz CH-Low

gt i ot

Canter Fraq B. Ran - N

Comer Freq; 875 800000 MHZ
. Trig FrowAun e

whies. 40 8 Rasies Divise: BTS
ot 1

Rt a8
Ref 40.00 dBm

SVEW 180 kHz

Occupled Bandwidth Total Power 31.0 dBm
2.6876 MHz
-459 He % of OBW Fower

2.078 MHz % dB

Transmit Fraq Error
& dB Bandwidth

LTE Band 5 64QAM 1.4MHz CH-Middle

LTE Band 5 64QAM 3MHz CH-Middle

[ =y r—r

Canter Fraq B36.500000 MHz o Sul Mone
Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

SVBW 01 kHz

Total Power

©Occupled Bandwidth

1.0936 MHz
2.002 kHz
1251 MHz x dB

30.6 dBm

Transmit Freq Error
x dB Bandwidth

1 OBW Power 9900 %

-26.00 dB

Radie Su: None.

Rsdie: Davise: BTS

Span 6 MHz)

SVEW 180 kHz Swoap 1.573 ms

Occupled Bandwidth Total Power

2.685% MHz
IEISKHZ % of OEW Power
2.062 MHz * dB

30.8 ¢Bm

Transmit Freq Error
x dB Bandwidth

LTE Band 5 64QAM 1.4MHz CH-High

LTE Band 5 64QAM 3MHz CH-High

reere—r——

Conter Frog B48.3

Rt Offat 1.1 68
el 40.00 dBm

SVBW 01 kHz

Total Power

©Occupled Bandwidth

1.1033 MHz
-2.263 hHz
1270 MHz x dB

30.6 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power 9900 %

-26.00 dB

[T ey — -

Conter Frog B Radie Su: None.

Rsdie: Davise: BTS

of Offeet 1,18 48
Fef 40.00 dBm

SVEW 180 kHz

Total Power

Occupled Bandwidth

2.6891 MHz
6.415 kiHz
2.980 MHz x dB

30.9 ¢Bm

Transmit Freq Error "% of OBW Power

x dB Bandwidth
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<~ eurofins
RF Test Report

Report No.: R2410A1618-R1

LTE Band 5 64QAM 5MHz CH-Low

LTE Band 5 64QAM 10MHz CH-Low

[y

onier Frea: §35 520000 MHZ Randin 5t None
Trige Free Aun Avgitols: 100700

| shmas. 40 08

Cantar Fraq B3 0000 MHz

Rl Dasisa: BTS

et O
Foel 40.00 dBm

Span 10 Mz
Sweep 1ms|

fier B26.5 MiHZ
ERes BW 100 kHz

SVEBW 300 kHz

Occupled Bandwidth Total Power 30.8 dBm
4.5127 MHz
13.744 kHz

4,866 MHz

% of DBW Power
% dB8

Tramsmit Freq Error
# dB Bandwidth

[Ty —

Canter Fraq B29.000000 MHz

R Offuet 1.18 08
Ref 40.00 dBm

Center 820 MHz
=Res BW 200 kHz

Occupled Bandwidth

8.9755 MHz
Transmit Fraq Error
& dB Bandwidth

SVEW B30 kHz

Total Power

% of OBW Fower

0.5 dBm

Radia Sui: None.

Rl Davisa: BTS

Span 20 MHz
Sweep 1ms

LTE Band 5 64QAM 5MHz CH-Middle

LTE Band 5 64QAM 10MHz CH-Middle

[r=rere—ye—_——

Conter Frog 83

ot O
el 40.00 dBm

Span 10 MHz

SVEW 300 kHz Swwep 1 ms|

Occupled Bandwidth Total Power 30.4 dBm

4.5088 MHz
12.943 kHz
4.926 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

[rreye—————

Canter Froq B36.500000 MHz

R Offuet 1,18 68
Fef 40.00 dBm

nter §36.5 MHZ
BN 200 kHz
Cccupled Bandwidth
8.9713 MHz
672 kHz
3 MHz

Transmit Freq Error
x dB Bandwidth

SVEW 620 kHz

Total Power

"% of OBW Power
x dB

30.2 ¢Bm

Radie Sul: None.

Span 20 MHz
Swaep 1ms,

LTE Band 5 64QAM 5MHz CH-High

LTE Band 5 64QAM 10MHz CH-High

ot O
el 40.00 dBm

Span 10 MHz
SVEW 300 kHz Sweep 1 ma|

Total Power 30.4 dBm

©Occupled Bandwidth

4.5048 MHz
3.840 kHz
4.901 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

[rreye—————

Conter Frog B44.000000 MHz

R Offuet 1,18 68
Fef 40.00 dBm

nter B44 MHz
B 300 kHz

Occupled Bandwidth

8.9559 MHz
19,110 kiz
2,609 MHz

Transmit Freq Error
x dB Bandwidth

SVEW 620 kHz

Total Power

"% of OBW Power
x dB

30.2 ¢Bm

Radie Sul: None.

Rsdie: Davise: BTS

Span 20 MHz
Swaep 1ms,
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<% eurofins

RF Test Report

Report No.: R2410A1618-R1

Foel 40.00 dBm

©Occupled Bandwidth

1.0920 MHz
-1.254 kHz
1.275 MHz

Tramsmit Freq Error
# dB Bandwidth

| shmas. 40 08

LTE Band 26 QPSK 1.4MHz CH-Low

Radio St Nose

or Freq: 834 TO0S00 MHZ
rigr Fres Aun Avgitols: 100700
Rl Dasisa: BTS

SVBW 91 kHz

Total Power 3.8 dBm

% of DBW Power
% dB8

8800 %
-26.00 4B

gt i ot

Canter Fraq 8

Rt a8
Ref 40.00 dBm

Occupled Bandwidth

2.6822 MHz
F.025 kHz
2.028 MHz

Transmit Fraq Error
& dB Bandwidth

LTE Band 26 QPSK 3MHz CH-Low

Commer Freq; 475 500000 M

& Frvs Aun

| mAmes. 40 a8

SVEW 180 kHz

Total Power

% of OBW Fower
% dB

HE Radio Sui: None

e
Rl Davisa: BTS

LTE Band 26 QPSK 1.4MHz CH-Middle

LTE Band 26 QPSK 3MHz CH-Middle

[ =y r—r

Canter Fraq B36.500000 MHz

Rt Offat 1.1 68
el 40.00 dBm

©Occupled Bandwidth
1.0965 MHz

Tramamit Freq Error 1z

x dB Bandwidth 1.277 MHz

Rdio St None

Risdies Durvise: BTS

SVBW 01 kHz

Total Power 31.6 dBm

1 OBW Power
x dB

99.00 %
-26.00 dB

Occupled Bandwidth

2.6857 MHz
6.875 kiz
2.968 MHz

Transmit Freq Error
x dB Bandwidth

SVEW 180 kHz

Total Power

"% of OBW Power
x dB

Radie Sul: None.

Rsdie: Davise: BTS

Span 6 Mz,
Sweap 1.573 ms

32.0 ¢Bm

LTE Band 26 QPSK 1.4MHz CH-High

LTE Band 26 QPSK 3MHz CH-High

reere—r——

Conter Frog B48.3

Rt Offat 1.1 68
el 40.00 dBm

©Occupled Bandwidth

1.0934 MHz
1.588 kHz
1.265 MHz

Transmit Freq Error
x dB Bandwidth

Rndio Su: Mone.

Risdies Durvise: BTS

SVBW 01 kHz

Total Power 31.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

[T ey —

Conter Frog B

of Offeet 1,18 48
Fef 40.00 dBm

Occupled Bandwidth
2.6949 MHz
556 Hz
2.079 MHz

Transmit Freq Error
x dB Bandwidth

SVEW 180 kHz

Total Power

"% of OBW Power
x dB

Radi Sul: None.

Rsdie: Davise: BTS

99.00 %
-26.00 dB
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Report No.: R2410A1618-R1

LTE Band 26 QPSK 5MHz CH-Low

LTE Band 26 QPSK 10MHz CH-Low

Radio St Nose

or Froa: B35 500800 MHZ
. Trig FreeRun Avgitols: 100700
whmes. 40 68 Rl Davisn: BTS
Fond Offst 1,15 6B
Foel 40.00 dBm

Span 10 Mz

26,5 MHz
Sweep 1ms

=Res BW 100 kHz SVEBW 300 kHz

©Occupled Bandwidth Total Power 31.7 dBm

4.5116 MHz
Freq Error 15.324 kHz
4892 MHz

8800 %
-26.00 4B

% of DBW Power
% dB8

Tramsn
# dB Bandwidth

gt i ot

Comer Freq; 878000000 MHZ
Trig: Free Run Avgitols: T00°700

© mAmes. 40 a8

Canter Fraq 8

[ o8
Ref 40.00 dBm

SVEW B30 kHz

Occupled Bandwidth Total Power 31.5 dBm

8.9702 MHz
13.424 kiHz
9661 MHz

% of OBW Fower
% dB

Transmit Fraq Error
& dB Bandwidth

Radin Sui: None

Rl Davisa: BTS

Span 20 MHz
Sweep 1ms

LTE Band 26 QPSK 5MHz CH-Middle

LTE Band 26 QPSK 10MHz CH-Middle

[ =y r—r

Canter Fraq B36.500000 MHz Rio Su: None

Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

Span 10 MHz
SVEW 300 kHz Sweep 1 ma|

Total Power 31.4 dBm

©Occupled Bandwidth

4.4998 MHz
14.283 kHz
4.916 MHz

99.00 %
-26.00 dB

Tramsmit Freq Error % of OBW Power
x dB Bandwidth x dB

SVEW 620 kHz

Occupled Bandwidth Total Power 31.3 dBm

8.9520 MHz
14.540 kHz
9.684 MHz

"% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radie Sud: None.

Rsdie: Davise: BTS

Span 20 MHz
Swaep 1ms,

LTE Band 26 QPSK 5MHz CH-High

LTE Band 26 QPSK 10MHz CH-High

reere—r——
Conter Frog B46.2 Rdio S Mone
Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

Span 10 MHz

B46.5 MHz
Swaap 13,

W 100 kKHz SVEW 300 kHz

Total Power 31.6 dBm

©Occupled Bandwidth

4.5002 MHz
5.872 kHz
4,826 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

[rreye—————

Conter Frog B44.000000 MHz

of Offeet 1,18 48
Fef 40.00 dBm

o7 B44 MHz

B 300 kHz SVEW 620 kHz

Total Power 3.1 dBm

Cccupled Bandwidth

8.9731 MHz
17,504 kiz
2,733 MHz

"% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radie Sud: None.

Rsdie: Davise: BTS

Span 20 MHz
Swaep 1ms,
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Report No.: R2410A1618-R1

LTE Band 26 16QAM 1.4MHz CH-Low

LTE Band 26 QPSK 15MHz CH-Low

Fadio St Nose

or Freg: §31.500000 MHz

. Trig FreeRun Aegiols 100208
whmes. 40 88 Rsdhe Davica: BTS

Fief Offset 1,19 08

Ref 40.00 dBm

Span 30 MHz

SVBW 910 kHz Sweep 1ms|

Occupled Bandwidth Total Power 3.4 dBm
13.466 MHz
31467 kHz % of DBW Power

14.46 MHz % dB8

Tramsmit Freq Error
# dB Bandwidth

[Ty — -,

Canter Fraq B24.700000 MHz Radi Sii: None

Comer Freq; §38 TOO000 MHZ
. Trig FrowAun Avgitols: T00°700
whies. 40 8 Rasies Divise: BTS
R Offset 121 0B
Ref 40.00 dBm

SVEW 91 kHz

Occupled Bandwidth Total Power
1.0947 MHz

Transmit Fraq Error 333 Hz % of OBW Fower
& dB Bandwidth 1276 MHz % dB

9000 %
-26.00 dB

LTE Band 26 QPSK 15MHz CH-Middle

LTE Band 26 16QAM 1.4MHz CH-Middle

[ =y r—r

Canter Fraq B36.500000 MHz Rnio Su: Mone

Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

Span 30 MHz)
SVEW 910 kHz Swwep 1 ms|

Total Power 31.4 dBm

©Occupled Bandwidth

13.433 MHz
20,069 kHz
14,68 MHz x dB

Tramsmit Freq Error 1 OBW Power

x dB Bandwidth

[rreye————— ==

Canter Froq B36.500000 MHz Radi 5u: None.

Rsdie: Davise: BTS

SVEW 01 kHz

Occupled Bandwidth Total Power
1.1029 MHz
1791 kHz % of OBW Power
1.286 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

LTE Band 26 QPSK 15MHz CH-High

LTE Band 26 16QAM 1.4MHz CH-High

reere—r——
Conter Frog B41.4 Rdio Su: None
Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

B41.5 MHZ
W 300 kHz

Span 30 MHz)
SVEW 910 kHz Swwep 1 ms|

©Occupled Bandwidth Total Power 31.3 dBm

13.431 MHz

Tramsmit Freq Error Z kHz % of OBW Power
x dB Bandwidth 14.41 MHz x dB

[rreye————— Ty =

Conter Frog B48. 300000 MHz Radie Sul: None.

Rsdie: Davise: BTS

of Offeet 1,18 48
Fef 40.00 dBm

SVEW 01 kHz

Total Power

Occupled Bandwidth

1.0946 MHz
-1.702 kHz
1266 MHz x dB

"% of OBW Power B9.00 %

-26.00 dB

Transmit Freq Error
x dB Bandwidth
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Report No.: R2410A1618-R1

LTE Band 26 16QAM 3MHz CH-Low

or Froa: 825 500600 MHZ

. Trig PreeRun
whmes. 40 68

Fond Offst 1,15 6B
Foel 40.00 dBm

SVEBW 180 kHz

©Occupled Bandwidth Total Power
2.6917 MHz
kHz

2.979 MHz

% of DBW Power
% dB8

Tramsmit Freq Error
# dB Bandwidth

Radio St Nose

Avgitols: 100700
Rl Dasisa: BTS

Span & MHz
Sweep 1.533 ms|

3.1 dBm

gt i ot

Canter Fraq 8

& Frve Aun

| mAmes. 40 a8

Rt a8
Ref 40.00 dBm

T 06,5 MHZ

B 100 kHz SVEW 300 kHz

Occupled Bandwidth Total Power
4.5139 MHz
B.574 kHz

4,050 MHz

% of OBW Fower
% dB

Transmit Fraq Error
& dB Bandwidth

LTE Band 26 16QAM 5MHz CH-Low

HE Radi Sui: None
Avgitols: T00°700

Comer Freq; 76 500000 M

Rl Davisa: BTS

Span 10 Mz
Sweep 1ms|

30.6 dBm

LTE Band 26 16QAM 3MHz CH-Middle

LTE Band 26 16QAM 5MHz CH-Middle

[ =y r—r

Canter Fraq B36.500000 MHz

Rt Offat 1.1 68
el 40.00 dBm

SVEW 180 kHz

Total Power

©Occupled Bandwidth

2.6834 MHz
1.038 kHz
2072 MHz

Tramsmit Freq Error % of OBW Power
x dB Bandwidth x dB

Rnio Su: Mone

Risdies Durvise: BTS

Span & Mz
Sweep 157 ms

30.9 dBm

99.00 %
-26.00 dB

SVEW 300 kHz

Occupled Bandwidth Total Power
4.5122 MHz

Transmit Freq Error

x dB Bandwidth

"% of OBW Power
x dB

Radi Sud: None.

Rsdie: Davise: BTS

Span 10 MHz
Sweep 1ms

30.3 ¢Bm

LTE Band 2616QAM 3MHz CH-High

LTE Band 26 16QAM 5MHz CH-High

reere—r——

Canter Fraq 84

Rt Offat 1.1 68
el 40.00 dBm

SVEW 180 kHz

Total Power

©Occupled Bandwidth

2.6803 MHz
-1.823 kHz
2.872 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Rdio Su: Mone

Risdies Durvise: BTS

30.8 dBm

[rerper————

Conter Frog B46.

of Offeet 1,18 48
Fef 40.00 dBm

o7 B46.5 MHZ
BW 100 kHz

SVEW 300 kHz
Occupled Bandwidth Total Power
4.5379 MHz
IT4 Hz

4,874 MHz

"% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radie Sud: None.

Rsdie: Davise: BTS

Span 10 MHz
Sweep 1ms

304 ¢Bm
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Report No.: R2410A1618-R1

LTE Band 26 16QAM 15MHz CH-Low

LTE Band 26 16QAM 10MHz CH-Low

Fadin St Mose

or Frog: B39.000500 MHZ
rigr Fres Aun Avgitols: 100700

© whmee 40 08 Fusdic Dvisa: BTS
Ref Offget 1 18 48
Ref 40.00 dBm

Span 20 MHz)

829 MHz
Sweep 1ms

=Res BW 700 kHz SVEBW 670 kHz

Occupled Bandwidth Total Power 30.4 dBm

8.9718 MHz
24.379 kHz
9670 MHz

8800 %
-26.00 4B

% of DBW Power
% dB8

Tramsmit Freq Error
# dB Bandwidth

[Ty —

Radin Sui: None

SD0000 MHz Gemer Frea: 831500000 MHZ

. Trig FrowAun Avgitols: T00°700
whiee. 40 8

Canter Fraq B.

Rl Davisa: BTS

[ o8
Ref 40.00 dBm

Span 10 MHz
Sweep 1ms

SVEW 910 kHz

Occupled Bandwidth Total Power 30.5 dBm

13.483 MHz
22.560 kHz
14.52 MHz

% of OBW Fower
% dB

Transmit Fraq Error
& dB Bandwidth

LTE Band 26 16QAM 10MHz CH-Middle

LTE Band 26 16QAM 15MHz CH-Middle

[ =y r—r

Canter Fraq B36.500000 MHz Rndio Su: None

Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

Span 20 MHz)
SVEW 670 kHz Swwep 1 ms|

Total Power 30.2 dBm

©Occupled Bandwidth

8.9713 MHz
13,655 kHz
2711 MHz

99.00 %
-26.00 dB

Tramsmit Freq Error % of OBW Power
x dB Bandwidth x dB

[rreye—————

Radie Sul: None.

Canter Froq B36.500000 MHz

Rsdie: Davise: BTS

Span 30 MHz
Swaep 1ms,

or 836.5 MHZ
BW 300 kHz SVEW 910 kHz

Occupled Bandwidth Total Powar 30.2 dBm

13.483 MHz
60,381 kHz
14.51 MHz

"% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

LTE Band 26 16QAM 10MHz CH-High

LTE Band 26 16QAM 15MHz CH-High

reere—r——
Conter Frog 844 Rndio S Mone
Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

Span 20 MHz)
SVEW 670 kHz Swwep 1 ms|

Total Power 30.3 dBm

©Occupled Bandwidth

8.9573 MHz
6.227 kHz
2,647 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

[rreye—————

Comer Frea: B41. 800000 MMz Radie Sul: None.
. Trig FrowRun AvgiMols T00°200

e, 40 8

Conter Frog B41.500000 MHz

Rsdie: Davise: BTS

of Offeet 1,18 48
Fef 40.00 dBm

Span 30 MHz
Swaep 1ms,

or B41.5 MHZ
BW 300 kHz

SVEW 910 kHz

Occupled Bandwidth Total Power 30.3 dBm

13.448 MHz
9.815 kHz
46 MMz

"% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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Report No.: R2410A1618-R1

LTE Band 26 64QAM 1.4MHz CH-Low

Radio St Nose

or Froq: 834 TOO000 MH2
rigr Fres Aun Avgitols: 100700

© whmee 40 08 Fusdic Dvisa: BTS

Foel 40.00 dBm

SVEW 91 kHz
©Occupled Bandwidth
1.0957 MHz

Tramsmit Freq Error kHz
# dB Bandwidth

Total Power 30.7 dBm

% of DBW Power
1277 MHz % dB8

8800 %
-26.00 4B

LTE Band 26 64QAM 3MHz CH-Low

gt i ot

Canter Fraq B. R St Nie

Comer Freq; 875 800000 MHZ
. Trig FrowAun e

whies. 40 8 Rasies Divise: BTS
ot 1

Rt a8
Ref 40.00 dBm

SVEW 180 kHz

Occupled Bandwidth Total Power 31.0 dBm
2.6863 MHz
6.165 kHz % of OBW Fower

3,025 MHz % dB

Transmit Fraq Error
& dB Bandwidth

LTE Band 26 64QAM 1.4MHz CH-Middle

LTE Band 26 64QAM 3MHz CH-Middle

[ =y r—r

Canter Fraq B36.500000 MHz Radio Su: None
Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

SVBW 01 kHz

Total Power

©Occupled Bandwidth

1.1020 MHz
-3.458 kHz
1280 MHz x dB

30.7 dBm

Transmit Freq Error
x dB Bandwidth

1 OBW Power 9900 %

-26.00 dB

Radie Sul: None.

Rsdie: Davise: BTS

Span 6 MHz)

SVEW 180 kHz Swoap 1.573 ms

Occupled Bandwidth Total Power

2.6942 MHz
SE6TKHZ % of OEW Power
2.053 MHz * dB

30.9 ¢Bm

Transmit Freq Error
x dB Bandwidth

LTE Band 26 64QAM 1.4MHz CH-High

LTE Band 26 64QAM 3MHz CH-High

reere—r——
Conter Frog B48.3 o Su: None
Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

SVBW 01 kHz

Total Power

©Occupled Bandwidth
1.0920 MHz
-89 Hz
1276 MHz x dB

30.5 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power 9900 %

-26.00 dB

[T ey — Ty =

Conter Frog B Radie Sul: None.

Rsdie: Davise: BTS

of Offeet 1,18 48
Fef 40.00 dBm

SVEW 180 kHz

Total Power

Occupled Bandwidth

2.6819 MHz
3678 kHz
2.981 MHz x dB

31.0 dBm

Transmit Freq Error "% of OBW Power

x dB Bandwidth
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Report No.: R2410A1618-R1

LTE Band 26 64QAM 5MHz CH-Low

LTE Band 26 64QAM 10MHz CH-Low

Radio St Mose

or Froa: B35 500800 MHZ
o Trig PresRun Avgitols: 100700
whmes. 40 68 Rl Davisn: BTS
Fond Offst 1,15 6B
Foel 40.00 dBm

Span 10 Mz

26,5 MHz
Sweep 1ms

=Res BW 100 kHz SVEBW 300 kHz

Occupled Bandwidth Total Power 30.4 dBm
4.5082 MHz
12.183 kHz % of DBW Power

4,851 MHz % dB8

8800 %
-26.00 4B

Tramsmit Freq Error
# dB Bandwidth

Canter Fraq 8

gt i ot

Radin Sui: None

Somer Freq: 119000000 MMz
. Trig FrowFun Avgibiold: T00900

e 4 o8 Fisdie Davise: BTS
ot 1

[ o8
Ref 40.00 dBm

Span 20 MHz
Sweep 1ms

SVEW B30 kHz

Occupled Bandwidth Total Power 30.4 dBm

8.9770 MHz
20,223 kHz

Transmit Fraq Error % of OBW Fower

& dB Bandwidth

LTE Band 26 64QAM 5MHz CH-Middle

[ =y r—r

Canter Fraq B36.500000 MHz Rdio S Mone.
Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

Span 10 MHz
SVEW 300 kHz Sweep 1 ma|

Total Power 30.6 dBm

©Occupled Bandwidth

4.4968 MHz
12.220 kHz
4,879 MHz x dB

99.00 %
-26.00 dB

Tramsmit Freq Error 1 OBW Power

x dB Bandwidth

Radie Sud: None.

Rsdie: Davise: BTS

Span 20 MHz
Swaep 1ms,

SVEW 620 kHz

Occupled Bandwidth Total Power 30.3 dBm

9.0023 MHz
30,739 kHz
9.573 MHz * dB

Transmit Freq Error "% of OBW Power

x dB Bandwidth

LTE Band 26 64QAM 5MHz CH-High

LTE Band 26 64QAM 10MHz CH-High

reere—r——
Conter Frog B46.2 Rnio S None
Risdies Durvise: BTS

Rt Offat 1.1 68
el 40.00 dBm

Span 10 MHz

B46.5 MHz
Swaap 13,

W 100 kKHz SVEW 300 kHz

Total Power 30.6 dBm

©Occupled Bandwidth

4.5232 MHz
9.251 kHz
4,876 MHz x dB

Tramsmit Freq Error % of OBW Power

x dB Bandwidth

[rreye—————

Radie Sud: None.

Conter Frog B44.000000 MHz
Rsdie: Davise: BTS

of Offeet 1,18 48
Fef 40.00 dBm

Span 20 MHz

ot 844 MHz
Swaep 1ms,

B 300 kHz SVEW 620 kHz

Total Power 30.2 ¢Bm

Occupled Bandwidth

8.9502 MHz
448 Hz

x dB Bandwidth 9,706 MHz x dB

Transmit Freq Error "% of OBW Power
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LTE Band 26 64QAM 15MHz CH-Low

[Ty —

Canter Fraq B31.500000 MHz

R 8 08
Ref 40.00 dBm

Ceonter 8315 MHZ
lﬂ?es Bw X Hz

Occupled Bandwidth
13.486 MHz

S1.778 kHz
14.57 MHz

Transmit Fraq Error
& dB Bandwidth

SVEW 910 kHz

Total Power

% of OBW Fower

% dB

Radin Sui- None

Rl Davisa: BTS

Span 10 MHz
Sweep 1ms,

30.4 dBm

9000 %
-26.00 dB

LTE Band 26 64QAM 15MHz CH-Middle

[T ey —

Conter Frag 000 MHz

Conter 8365 MHz
l!?!: BW 300 kHz

Occupled Bandwidth
13.461 MHz

42.641 kHz
14.46 MHz

Transmit Freq Error
x dB Bandwidth

06500000 W

SVEW 910 kHz

Total Power

"% of OBW Power
x dB

Radio Su: None.

Rsdie: Davise: BTS

Span 10 MHz

Sweep 1ms

304 ¢Bm

99.00 %
-26.00 dB

LTE Band 26 64QAM 15MHz CH-High

[rreye—————

Conter Frog B41.500000 MHz

Conter B41.5 MHz
l!?!: BW 300 kHz

Occupled Bandwidth

13.422 MHz
Transmit Freq Error 3.
x dB Bandwidth

5 kHz
14,34 MHz

SVEW 910 kHz

Total Power

"% of OBW Power
x dB

Radie Su: None.

Rsdie: Davise: BTS

Span 30 MHz
Sweep 1ms

30.3 ¢Bm

99.00 %
-26.00 dB
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6.3. Band Edge Compliance

GSM 850 CH-Low

GSM 850 CH-High

Center Freq 824000000 MH

5 Type: RS
Trig: Press Run AugiMeid 100130
e 40 4B

Ref 30,00 dBim

Center B24.0000 MHz Span 1.000 MHz
WRes BW 6.2 kHz WWBWN 20 kMz Sweep 3200 ms (1001 ps)

g Type: kM3
Trig: Pres Run Augiai-> 100100
B 4 2B

T —r——ry —
Centar Freq £49.000000 g T : _ Tracaietectar
Select Trace,|
Wik 1

Ref 30,00 dBm

Center B46.0000 MHz Span 1.000 MHz
#h =

P
6.2 kHz WVEW 20 kM Sweep 312,00 ms (1001 pas)

GSM 850 GPRS CH-High

Marker 1 824000000000 M g Type: RS
S .\, Frea R A > 100130
" Bhmen 4B

[Ref 30,00 dBim

Span 1.000 MHz
WBW 20 kMt Sweep 32.00 ms (1001 pas)

‘Center Frec 849000000 hovg Typa: kM3
- e AgiHald > 1001130
w * Bhmen 8 8

Ref 30,00 dBm

848.0000 MHz Span 1,000 MHz
W 6.2 kHz WVBW 20 kMz* Sweep 12.00 ms (1001 pas)

Avg Type: RM3
Agioid > 900100

Red 30,00 dBim

Center B24.0000 MHz
#Res BN 6.2 kHz FVEW 20 kHz

g Typs: RM3
Augihoid:> 100100

@ an 1.000 MHz
#Res BW 6.2 kHz /W 20 KHZ* 32.00 ms (1001 pas)
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Report No.: R2410A1618-R1

WCDMA Band V CH-Low

WCDMA Band V CH-High

[reerr—————rTY

Avg Type: RMS
Trig: Pres Rum Avgiioi -+ 100108
a2 4B

Center Freq 824000000 MH

Ref 30,00 dBim

|| Trace average

[f
| Select Trace
1

Max Hold
—

Center B24.000 MHz Span 5.000 MHz §
WRes BW 51 kHz WWEW 160 kHz* Sweep 2400 ms (1001 ps)

Ay Type: RS
Trig: Pres Run Augiai-> 100100
a8

| mn‘lﬂ.

Ref 30,00 dBm

Trace Average

—
Max Hold
—

Center 845,000 MHz Span 5.000 MHz |i
WRes BIW 51 kW2 WVEW 160 kHz* Sweep 2.400 ms (1001 pas)
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LTE Band 5 QPSK 1.4MHz CH-Low 1RB

LTE Band 5 QPSK 1.4MHz CH-High 1RB

B = e e e =%

Freq 824.000000 MHz W !
L Avginad: 10800

of Cifendt 129 B
Ref 30,00 d8m

Span 2.800 MHz

PYBW 43 kHz* Sweep 1547 ms (1001 pes)

B < e b s S =

req 849.000000 M-z A "
L Awgitald: 106100

Feaf Offet 110 dB
Ref 30.00 dBm

2.800 MHz

B .
PVBW 43 kH2* Sweep 1547 ms (1001 ps)

LTE Band 5 QPSK 1.4MHz CH-High 100%RB

TS diors b 1 =%

g Typm AMS
Avgitiald: 1081100

Center B24.000 MHz
#Res BN 15 kHz

‘Bpan 2.800 MHz

FVBW 43 kHz* Sweep 1547 ms (1001 pes)

B = e e s S =

Ay Type: AiM3

enter Freg 849000000 M-z
e Awgitaid: 106100

11,18 dB

Ref 30.00 dBm.

T 848,000 MHz

Bp
#Res BN 15 kHz TVBW 43 kHz* Sweep 1547 n

LTE Band 5 QPSK 3MHz CH-Low 1RB

LTE Band 5 QPSK 3MHz CH-High 1RB

TS diors b 1 =%

ter Froq 824.000000 MHz ey Type AMS

Avgitad: 108100

‘Epan 6.000 MHz
Sweep 6.200 ms (1001 pes)

TVBW 100 kHz*

B = e e s S =

req B49.000000 M-z Ay Type RM3

Awgitaid: 106100

Faf Oiffuet 1,10 o8
Ref 30.00 dBm.

‘Bpan §.000 MHz

TVBW 100 kHz* Sweep 6.800 ms (1001 pts)
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LTE Band 5 QPSK 3MHz CH-Low 100%RB

LTE Band 5 QPSK 3MHz CH-High 100%RB

B = e e e =%

Freq 824.000000 MHz W !
L Avginad: 10800

Bt Offet 1,14 dB
Ref 30,00 dBm

Span 6.000 MHz

FVBW 100 kHz* Sweep 6.800 ms (1001 pes)

B < e b s S =

req 849.000000 M-z A "
L Awgitald: 106100

Feaf Offet 110 dB
Ref 30.00 dBm

Span 6.000 MHz

PVBW 100 kHr* Sweep 6.000 ms {1001 ps)

LTE Band 5 QPSK 5MHz CH-High 1RB

TS diors b 1 =%

g Typm AMS
Avgitiald: 1081100

Span 10,00 MHz

Center B24.000 MHz
I 51 kHz Sweep 4.800 ms (1007 pes)

#Res TVBW 150 kHz*

B = e e s S =

Ay Type: AiM3

enter Freg 849000000 M-z
e Awgitaid: 106100

11,18 dB

Ref 30.00 dBm.

Span 10.00 MHz
Sweep 4.800 ms (1001 pts)

T 848,000 MHZ

#Res BN 51 kHz TVBW 150 kHz*

LTE Band 5 QPSK 5MHz CH-Low 100%RB

LTE Band 5 QPSK 5MHz CH-High 100%RB

TS diors b 1 =%

ter Froq 824.000000 MHz ey Type AMS

Avgitad: 108100

Span 10,00 MHz
Sweep 4.800 ms (1007 pes)

TVBW 150 kHz*

B = e e s S =

req B49.000000 M-z Ay Type RM3

Awgitaid: 106100

Faf Oiffuet 1,10 o8
Ref 30.00 dBm.

Span 10.00 MHz

TVBW 150 kHz* Sweep 4.800 ms (1001 pts)
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